www.logmax.com

Ver. 1.4



Log Max E6
Spare part manual

Ver. 1.4 2



Log Max E6
Spare part manual

AMog Max

Stationsvagen 12 - 77013 Grangarde - SWEDEN
Phone: +46 240 59 11 00
info@logmax.com www.logmax.com

3 Ver. 1.4



Log Max E6
Spare part manual

Applies to serial number: 260189-

Ver. 1.4 4



Log Max E6
Spare part manual

Contents

. Frame and protection ..........ccooiiiiimrciiinrc s 9
Frame with proteCtive COVET..........cooiiiiiiieee e 11
. Delimbing unit ... ———— 15
Delimbing unit, Power float ... 17
Lower delimbing KNIVES .........ooiiiiiiiiiiiiae et 19
Upper delimbing KNife ....... oo e e e 23
Upper delimbing knife, replacable blade.............cccooovriiiiiiiiii e, 25
.Feeding UNit......ooeee e ———— 27
(RL2Y=To B0 ]| ST = 1 21T 29
(RL=Y=To B0 ]| =T 0 010 (o] =TT 33
S T0] o) oo i ARV 1= = U 35
Feed rollers, eucalyptus 45°.........ooeeiiiiiie e 37

- MeasuUriNg ... ————— 39
Diameter MEASUIING ......eeiiiiiiiiiii e e e 41
CFelling UNit... e 43
FelliNg UNIt ...t e e e e e e e e e e e e et s e e e e e e e eaeeeeeeenennes 45
cSAW UNIL .. e 49
SAW UNIE 08B ... e ettt et e et e et e et e e et eea e e aaeas 51
SAW UNIE Q8K . ettt et e e e e e e e e e e e e e e eeae s eaa s eaneeeanaeeas 55
SAW NYAFAUIICS. ...t e et e e e e e e e e e e e e aeeas 59
Chain lubrication - EQSY GrEasy ..........cccuiiiiiiiiiiiiiiiiitiei ettt 61
EQSY Greasy PUMIP .. ...ttt ettt e e e e e e e e e e e e e e e e e e e aaanas 63
Saw bar and chain, SAW 98B.........coou i 65
Saw bar and chain, SAW 98XL. ..o 67
ST AL 11 i B e 69
ST VA 1 1] o) 71

[ (o TU ] o T PP PPPRPRRPR 73
=T a1 o 10 (237 (7= 75
(STl a1 [0 LT NS X I 0 LT 77
2Tl ] [0 [T = TR 79
2Tl a0 [0 =T TR 81
(2Tl 0] [0 [T AT 83

(07 aT=T [ T (V] oY [o7=1 1o ] o R 85
L0 10T [T PO OPPPP 87
Cylinder CONNECLION, FEATN .......uueeeiiei e e e es 89
Electrical system, Saw UNit...........ooooiiiiiiiice e 91
=y Lo Yo (=Y TR 93

ST =T= | 95
Stump treatment, NOSE Kit.......ccoooiiieiiiii e 97
SaW Dar and ChaiN ... oo 99
cROtAtOrS ... 101
(0] =) (o] gAYt 0 S 103
(0] =) (o gl N < 72 5 105
Rotator CONLrol, VAIVE...... .o 107

X o o <=1 o [ = 109




Log Max E6
Spare part manual

[ aTo I =1 oo [N = T=1=Y (TR 111
Find ENd, @SSemMDBIY......ccooiiii 113
FiNd ENd, PROtOCEIL......... oo e 115
Fixed upper delimbing Knife.............ooo e 117
[ [0 TST TN T ] (o [ 119
Knife edge protection ............ooooeeeiiiiiiiii e 121
ST Vo (U 1] A o701/ Y 123
Stump treatment, Saw 98 ... 125
oo 21 ST 127
TOOIS fOF PINS....eiiiieeeeeeeeeee e e e e e e e 129
9. Hydraulic system ... 131
Hydraulic system, Power float ..o 133
Left manifold, asSembIy .........ooommiiiie e 137
0= 108 = 1011 o] (o [T 139
Directional ValVe 24V ... 141
Directional ValVe 24V ... 143
Directional ValVe 24V ... 145
Pressure redUCEE VAIVE...........coouiiee e e 147

(07 01T o3 [V 2= 1Y/ 149
Pressure redUCEE VAIVE...........couuiiee et e e 151

(07 01T o3 [V 2= V7 153

(07 01T o3 [V 2= 1Y/ 155
Right manifold, Power float ...............oiiiiiiiii e, 157
INIEt SECHION SO ... e e e e e 159
KNife SECHON SO2..... oo e e e e e e e e eees 161
Feed SECHION SO3..... oot e e e e e e e e e eees 163
FEed SECHON SOA..... ..ot e e e e e e eees 165
KNife SECHON SO5..... oot e e e e e e eees 167
ENd SECHON SOB ... e eeas 169
(LTS T B = To [0 o= T 171
110 Q=T [0t T 173
170 Q=T [0t T 175
REIET VAIVE ...t e e e e e e e e eees 177
REIET VAIVES ...t e e e e e e e eees 179
A ettt ———————————————————— 181
A oottt ———————————————————— 183
A ettt e ———————————————————— 185
Cylinder @40/25 = 106 ..o —————————— 187

o 1Yo [ = U] Tod oY/ [T o = ol 189
0T I TR 191

o 1Yo [ = U] Tod oY/ [T o = ol 193
0T I TR 195

o 1o [ = U] Tod oY/ [T o = b 197
0T I TR 199
10. Control system..........ooiiiiicc e 201
[0 To 0V F=1 = PPN 203
=S (] 1= 205
Electrical system, saw unit 98............oiiiiii 207
TR o Y= 209

Ver. 1.4 6



Log Max E6
Spare part manual

7 Ver. 1.4



Log Max E6
Spare part manual

Ver. 1.4 8



Log Max E6

1.Frameandprotection
Spare part manual

1. Frame and protection

9 Ver. 1.4



Log Max E6
Spare part manual

1.Frameandprotection

10

* Loctite 603

02/001

Log Max E6

10

Ver. 1.4



Log Max E6
Spare part manual

1.Frameandprotection

Frame with protective cover

Structure
006302-4
Pos. | Part no. Quantity | Description Specification
1 049018 1 [ Frame cmpl.
2 016030 1 [Hose leader Left / Vanster
3 015642 1 [ Magnetic plug 1/2"
4 018212 1 | Wear plate Lower / Nedre
5 512081 2 | Bushing 60x40
6 625000 4 | Grease nipple KR 1/8" R
7 512083 2 [Bushing 35/39 — 20
8 016891 1| Plate
9 500651 4 | Screw CSS 2.2x4.5
10 049022 1 [Cover cmpl.
11 049026 1| Cover
12 519085 4 [ Overcentre latch
13 500042 12| Screw M6S M8x16 8.8 FZB
14 503055 12 | Washer M8 Nordlock
15 [501090 2 | Screw MC6S M10x30 12.9
16 [602055 1| Coupling R1/4”-R 1/4” UF - IF
17 500022 8 | Screw M6S M6x14 8.8 FZB
18 503065 8 | Washer M6 Nordlock
19 500068 8 | Screw M6S M10x25 8.8 FZB
20 519140 1 [Decal Crushing Hazard/ Klamrisk
21 519141 1 [ Decal Chain shot/ Kedjeskott
22 501215 2 | Screw MC6S M10x75 12.9
23 502055 2 |Low M10 Locking Low / Lag
24 016773 1| Cover

022092 1| Cover
25 016772 1| Cover
26 018211 1| Wear plate Upper / Ovre
27 500066 4 | Screw M6S M10x20 8.8 FZB
28 503075 21 | Washer M10 Nordlock Wide / Stor
29 015351 1 [ Filter
30 517238 1| Circlip SGH 45
31 013969 1 | Filling cap cmpl. Yellow / Gul
32 543028 1 [ O-ring @ 44.04x3.53 Viton

11

Ver. 1.4



Log Max E6
Spare part manual

1.Frameandprotection

10

* Loctite 603

02/001

Log Max E6

12

Ver. 1.4



Log Max E6
Spare part manual

1.Frameandprotection

Structure

Pos. | Part no. Quantity | Description Specification

33 601103 1 [ Seal ring 1/2”

34 016576 1 | Protective cover Right / Hoger

35 017014 1| Cover Left / Vanster

36 500066 7| Screw M6S M10x20 8.8 FZB

37 016575 1 [ Protective cover Left / Vanster

38 519153 1| Decal

39 016296 1| Cover Saw cylinder / Sagcylinder
40 014377 2 [ Rubber damper 84x65 mm

41 501087 2 | Screw MC6S M10x20 12.9

42 016100 1 [Hose leader Right / Hoger

43 500091 5| Screw M6S M12x30 8.8 FZB

44 503076 5| Washer M12 Nordlock Wide / Stor
45 513042 2 [Screw P6SS M12x50

46 503057 6 | Washer M10 Nordlock

47 011537 2| Plug R11/4”

48 502056 2 | Nut M12 Locking Low / Lag
49 |646528 1| Hose 6528

50 |601060 1 [ Banjo bolt R 1/4”

51 601200 3| Seal ring 13x19x1.5

52 1601101 1 [ Seal ring 1/4"

53 017016 1 | Protection plate Without diameter / Utan diameter
54 015037 1 [ Breather valve

13

Ver. 1.4




Log Max E6

1.Frameandprotection
Spare part manual

Ver. 1.4 14



Log Max E6

2. Delimbing unit
Spare part manual

2. Delimbing unit

15 Ver. 1.4



Log Max E6

2. Delimbing unit Spare part manual

* Loctite 602

03/001

Log Max E6 - Power Float

Ver. 1.4 16



Log Max E6
Spare part manual

2. Delimbing unit

Delimbing unit, Power float

Structure

006303, 049065

Pos. | Part no. Quantity | Description Specification

1 049016 1 [ Delimbing knife cmpl. Right / Hoger

1 043119 (1) [ Delimbing knife cmpl. Processor

2 049015 1 [ Delimbing knife cmpl. Left / Vanster

2 043118 (1) | Delimbing knife cmpl. Processor

3 015918 1 [ Knife edge Right / Hoger

4 015917 1 [ Knife edge Left / Vanster

5 512080 4 | Bushing 60x60

5 512029 4 | Bushing 60x60 Processor

6 625000 6 | Grease nipple KR 1/8" R

5 625001 2 | Grease nipple 90 Processor

7 518021 2 | Expander shaft

8 518024 2| Sleeve Thin / Smal

9 518025 2| Bolt

10 518027 2 [ Washer

11 015383 2|Pin @ 30 L=89 mm

12 1601030 2| Coupling R 1/4” UF — R 1/2” UF

13 516002 4 | Cotter pin 6.3x50

14 015382 2|Pin @ 30 L=71 mm

15 1601103 2| Seal ring 1/2”

16 601200 4 [ Seal ring 13x19x1.5

17 |601060 2| Banjo R 1/4”

18 1601028 2 | Coupling R 1/4” UF — R 1/4” UF

19 | 646575 1| Hose 6575

20 |646512 1| Hose 6512

21 646574 1 [Hose 6574

22 | 646514 1 [Hose 6514

23 |601101 2| Seal ring 1/4”

24 1602030 4 | Coupling R 1/8” — KR 3/8”

25 |601010 2| T-coupling R 1/4” UF — UF -

26 018987 2 [ Cylinder

27 507011 Req / Erf | Shim 63x98x0.5
507012 Req / Erf | Shim 63x98x1.0
507063 Req / Erf | Shim 63x98x0.25

17

Ver. 1.4



Log Max E6
Spare part manual

2. Delimbing unit

1%@/@/

P \

- Lo

& /

= -
=) @'\@v © %

©

@
Q)

Al To)
™

* [ octite 603

03/002

Log Max E6 - Power Float

18

Ver. 1.4




Log Max E6
Spare part manual

2. Delimbing unit

Lower delimbing knives

Structure

006304-4

Pos. |Part no. Quantity | Description Specification
1 049019 1 [ Delimbing knife cmpl. Left / Vanster
2 049020 1 [ Delimbing knife cmpl. Right / Hoger
3 017265 1 | Delimbing knife Left / Vanster
4 017268 1 [ Delimbing knife Right / Hoger
5 017259 1 [ Knife edge Left / Vanster
6 017260 1 [ Knife edge Right / Hoger
7 512080 4 | Bushing 60x60

8 625000 6 | Grease nipple KR 1/8"-R

9 518051 2 | Expander shaft

10 518023 2| Sleeve Wide / Bred
11 518024 2| Sleeve Thin / Smal
12 518025 4 | Bolt

13 518027 2 | Washer

14 518094 2 | Washer

15 [601065 2 | Banjo bolt R 1/4"

16 601101 6 | Seal ring 1/4"

17 601028 2| Coupling R 1/4” UF — R 1/4” UF
18 [601060 2| Banjo R 1/4"

19 018987 2| Cylinder

20 516002 4 [ Cotter pin 6.3x50

21 602114 2| Seal ring 1/4"

22 015383 2| Pin @30 L=89 mm
23 016570 2 | Cylindercover

24 500077 2| Screw M6S M10x70 8.8 FZB
25 |502055 2 | Nut M10 Locking Low / Lag
26 |646574 1| Hose 6574

27 | 646531 1| Hose 6531

28 |646568 1| Hose 6568

29 |646575 1| Hose 6575

30 |646532 1| Hose 6532

31 601200 4 [ Seal ring 13x19x1.5

32 015382 2| Pin @30 L=71 mm
33 |601100 1| Seal ring 1/8”

19

Ver. 1.4



©
5
G
9 €
©
3 ©
M o
o 2
o ©
-4 o
n
W\
WA
lﬂ//
&V
J
-
= N
c ©
S ()
5 ¥ 4
2 <
£ & X 2
2 §
€ L
Jo)
()
N

[ee)

~

™
=

~

_(©

e
oo D o
) )

1
™

390

>

leo.

* [ octite 603

03/002

Log Max E6 - Power Float

20

Ver. 1.4




Log Max E6
Spare part manual

2. Delimbing unit

Structure
Pos. | Part no. Quantity | Description Specification
34 1602030 4 | Adaptor R 1/8” — KR 3/8”
35 |601064 1 | Banjobolt R 1/8”
36 601203 2| Seal ring 10x14x1.0
37 507011 Req / Erf | Shim 63x98x0.5
507012 Req / Erf [ Shim 63x98x1.0
38 1601025 1| Coupling R 1/8” UF — R 1/8” UF

21

Ver. 1.4




Log Max E6

2. Delimbing unit Spare part manual
_ 400 Nm
Fig. 1 8 8 295 Ibf
(bt
1 C g
&>
7))
N || N
5

7
9 6
|
Play 0,012” - 0,028”

Spel 0,3 - 0,7 mm

400 Nm

295 Ibf

9

03/003

Log Max E6 - Upper delimbing knife

Ver. 1.4

22




Log Max E6
Spare part manual

2. Delimbing unit

Upper delimbing knife

Structure
006305
Pos. | Part no. Quantity | Description Specification
1 049029 1 [ Delimbing knife cmpl.
2 016071 1 [Pin @60 L=200 mm
3 017280 1 [ Knife blade
4 503018 1 [ Washer BRFB FZB 25x45x4
5 013335 1| Spacer
6 015480 Req / Erf | Shim 24x34x0.5
015481 Req / Erf | Shim 24x34x1.0
7 015410 1 [ Washer
8 502062 1| Nut M24 Locking Low / Lag
9 505091 1| Screw M6S M24x90 10.9
10 018621 1| Stop lug
11 500025 4 | Screw M6S M6x25 8.8 FZB
12 503065 4 | Washer M6 Nordlock
13 502706 1 [ Nut M16 Low / Lag
14 017281 1| Plug G11/4"
15 [501070 1| Screw MC6S M8x25 12.9
16 503055 1 [ Washer M8 Nordlock
17 016712 1| Threaded ring M55x2
18 507017 1|Shim 56x89x1
19 502701 1 [Nut M12x1.25
20 017282 1 [ Adjuster screw M16
21 526031 1| Spring
22 016076 1 [ Magnetic screw
23 016929 1 [ Sensor holder @ 10.8
24 013007 1| Sensor cmpl. Analog
25 526015 1| Spring
26 503004 1 [ Washer 6.4x12x1.5 FZB
27 401152 1 [Cable sleeve M20x1.5
28 1615019 1 [Hose @ 8 L=260 mm
29 500046 1| Screw M6S M8x30 8.8 FZB

23

Ver. 1.4



Log Max E6

2. Delimbing unit
Spare part manual

Vs

Log Max 6000Twin/E6/7000XT/7000Twin

Ver. 1.4 24



Log Max E6
Spare part manual

Upper delimbing knife, replacable blade

2. Delimbing unit

Structure

049066

Pos. | Part no. Quantity | Description Specification

1 017272 1 [ Knife cmpl.

2 017280 1 [ Knife blade Replaceable / Utbytbart

25 Ver. 1.4



Log Max E6

2. Delimbing unit Spare part manual

Ver. 1.4 26



Log Max E6

. F ing uni
Spare part manual 3. Feeding unit

3. Feeding unit

27 Ver. 1.4



Log Max E6

3. Feeding unit
Spare part manual

* | octite 603

05/010

Log Max E6

Ver. 1.4 28



Log Max E6
Spare part manual

3. Feeding unit

Feed roller arms

Structure
006307
Pos. | Part no. Quantity | Description Specification
1 006307-H 1| Feed roller arm cmpl. Right / Hoger
2 006307-V 1 [ Feed roller arm cmpl. Left / Vanster
3 512081 2 | Bushing 60x40
4 512080 2 | Bushing 60x60
5 625000 6 | Grease nipple KR 1/8"-R
6 518059 2 [ Expander shaft
7 518086 2| Bolt
8 518091 2| Sleeve Left / Vanster
9 518090 2 [ Sleeve Right / Hoger
10 518087 2| Nut
11 507063 Req / Erf | Shim 63x98x0.25
507011 Req / Erf | Shim 63x98x0.5
507012 Req / Erf | Shim 63x98x1.0
12 516002 4 [ Cotter pin 6.3x50
13 501090 4 [ Screw MC6S M10x30 12.9
14 601102 9| Seal ring 3/8”
15 [601061 2 | Banjo bolt R 3/8”
16 646522 1 [Hose 6522
17 646521 1 [Hose 6521
18 646520 1| Hose 6520
19 646519 1| Hose 6519
20 646525 1 [Hose 6525
21 601032 5| Coupling R 3/8"—-R 3/8”
22 601062 1 [ Banjo bolt R 1/2”
23 016878 2| Clamp 3/8” @16 mm
24 501073 2| Screw MCG6S M8x40 12.9
25 012586 2|Pin @32 L=86 mm
26 503055 4 [ Washer M8 Nordlock
27 018997 2| Cylinder
28 016257 2 [ Cylinder cover
29 500078 2| Screw M6S M10x75 8.8 FZB
30 502055 2 | Nut M10 Locking Low / Lag
31 610140 1 [ Accumulator 0.5 L — 0 Bar Empty / Oladdad

29

Ver. 1.4




Log Max E6

3. Feeding unit
Spare part manual

* | octite 603

05/010

Log Max E6

Ver. 1.4 30



Log Max E6
Spare part manual

3. Feeding unit

Structure
Pos. | Part no. Quantity | Description Specification
610141 1 | Accumulator 0.5 L — 85 Bar Loaded / Laddad
32 |601103 2| Seal ring 1/2"
33 503057 4 | Washer M10 Nordlock
34 014377 2 | Rubber damper 84x65
35 |500025 8 | Screw M6S M6x25 8.8 FZB
36 601102 2 [ Seal ring 1/4"
37 1601032 2| Coupling R 3/8"-R 3/8”
38 503073 8 | Washer M6 Nordlock Wide / Stor
39 017133 1|Shim
40 |602030 4 | Coupling R 1/8" — KR 3/8”
41 507060 1 [ Shim 32.4x42x1
42 016253 2| Clamp
43 013729 2|Pin @32 L=90 mm

31

Ver. 1.4




Log Max E6

3. Feeding unit
Spare part manual

2 380 Nm
280 Ibf

ﬂ Rotationsriktning / Direction of rotation
= Ojjefléde/ Oil flow

05/011

Log Max E6

Ver. 1.4 32



Log Max E6
Spare part manual

3. Feeding unit

Feed roller motors

Structure
006307-H, 006307-V
Pos. | Part no. Quantity | Description Specification
1 609054 2 | Feed roller motor cmpl. | 627 ccm
2 502718 12 | Flat collar nut M18x1.5
3 015864 12 | Wheel stud
4 500092 4 | Screw M6S M12x35 8.8 FZB
5 500090 4 | Screw M6S M12x25 8.8 FZB
6 503060 8 | Washer M10 Nordlock
7 601388 4 | Coupling R 5/8” -> SAEO 1 1/16”
8 543067 4 [ O-ring 23.47x2.95
9 601061 2 | Banjo bolt R 3/8"
10 |646562 1| Hose 6562
11 646564 1 [Hose 6564
12 | 646561 1| Hose 6561
13 | 646563 1| Hose 6563
14 |646543 1| Hose 6543
15 | 646547 1| Hose 6547
16 601102 9| Seal ring 3/8"
17 1601032 1| Coupling R 3/8" - R 3/8"
18 1602026 3 | Elbow R 1/2” UF — IF 90
19 [601036 3| Coupling R 1/2” UF — R 1/2” UF
20 016598 1 [ Cylinder cover Right / Hoger
016597 1| Cylinder cover Left / Vanster
21 013805 4 | Coupling R 1/2” IF —1/2” UF
22 615051 2 | Hose cover @2” L=750 mm
23 500132 20 | Screw M6S M16x45 8.8 FZB
24 503063 20 [ Washer M16 Nordlock
25 1602016 1| Banjo R 1/2"
26 |602051 4 | Coupling R 3/8"-R 3/8” UF - IF
27 601103 9| Seal ring 1/2”
28 1601362 4 | Coupling R 3/8” -> SAEO 3/4”
29 543066 2| O-ring 16.36x2.21
30 601062 1 [ Banjo bolt R 1/2"

33

Ver. 1.4



Log Max E6

3. Feeding unit
Spare part manual

Ver. 1.4 34



Log Max E6
Spare part manual

3. Feeding unit

Support wheel

Structure

049003

Pos. | Part no. Quantity | Description Specification
1 010170 3 | Spacer

2 018926 1 [ Support wheel

3 502056 1| Nut M12

4 507002 1|Shim 36x45x0,5
5 507003 1| Shim 36x45x0,3
6 518070 1| Shaft

7 601000 2 | Hex plug 1/8”

35

Ver. 1.4



3. Feeding unit

aaaaaaaaaaaaaa




Log Max E6
Spare part manual

Feed rollers, eucalyptus 45°

3. Feeding unit

Structure

043595

Pos. | Part no. Quantity | Description Specification

1 043595 2 [Feed roller

2 015776 1|Bar Required / Erforderligt

37 Ver. 1.4



Log Max E6

3. Feeding unit
Spare part manual

Ver. 1.4 38



Log Max E6

4. Measuring
Spare part manual

4. Measuring

39 Ver. 1.4



Log Max E6
Spare part manual

4. Measuring

Y

Su—— O, P
.

Y, g

0

40

4 _gw/wy‘-@ > ) \\f@ !
R g - “ = e/
1 e

Ver. 1.4



Log Max E6
Spare part manual

4. Measuring

Diameter measuring

Structure

049073-2

Pos. | Part no. Quantity | Description Specification

1 401267 2 | Shaft cmpl. 600 ppr

2 401226 2| Cover

3 501034 8 | Screw MC6S M5x35

4 540039 8| O-ring 10.82x1.78

5 017634 2 | Hexagon plug

6 501109 4 | Screw MC6S M12x30 12.9
7 503060 8 | Washer M12 Nordlock

8 016716 2 [ Spacer

9 501119 4 | Screw MC6S M12x100 12.9
10 016768 1 | Protection plate

11 503057 2 | Washer M10 Nordlock

12 501090 2| Screw MC6S M10x30 12.9
13 |402571 1| Cable “20”

14 1402571 1| Cable “217

41

Ver. 1.4



Log Max E6

4. Measuring Spare part manual

Ver. 1.4 42



Log Max E6

. Felling uni
Spare part manual 5. Felling unit

5. Felling unit

43 Ver. 1.4



Log Max E6

5. Felling unit
9 Spare part manual

1
1 360 Ibf

500 Nm

360 Ibf

| ‘ Q
* Loctite 603
27

04/001

Log Max E6

Ver. 1.4 44



Log Max E6
Spare part manual

5. Felling unit

Felling unit

Structure
006306
Pos. | Part no. Quantity | Description Specification
1 049001 1 [ Felling link cmpl.
2 512030 2 | Bushing 60x60
3 625000 3 [ Grease nipple KR 1/8" - R
5 016068 1|Pin @70 L=374 mm
6 503055 1 [ Washer M8 Nordlock
8 016432 Req / Erf | Shim 72x114x0.5
015895 Req / Erf | Shim 72x114x1.0
9 015711 1 [Pin @52 L=159 mm
10 015710 1 [Pin @52 L=296 mm
11 010342 2 | Washer
12 502062 2 | Nut M24 Locking Low / Lag
13 013649 1 [ Cover plate
14 500068 2| Screw M6S M10x25 8.8 FZB
15 602030 2 | Adapter R 1/8" — KR 3/8”
16 018989 1| Cylinder
17 601102 4 | Seal ring 3/8”
18 [601032 4 | Coupling R 3/8"-R 3/8”
19 646529 1 |[Hose 6529
20 |646530 1| Hose 6530
21 601003 1 [Hex plug 1/2”
22 500022 12 [ Screw M6S M6x14 8.8 FZB
23 515030 1| Cylinder pin 25x45
24 505058 2| Screw M6S M24x70 10.9 H.G.
25 503072 2 [ Washer M24 Nordlock
26 503057 2 [ Washer M10 Nordlock
27 503073 12 [ Washer M6 Nordlock Wide / Stor
28 1602051 1| Adaptor R 3/8"-R 3/8” UF - IF
29 016227 1 [ Chain holder
30 014377 2 [ Rubber damper 84x65
31 615050 1 [Hose cover 1" L =900 mm
32 015709 1 [ Cylinder cover

45

Ver. 1.4



5. Felling unit

Log Max E6
Spare part manual

04/001

Log Max E6

* |octite 603

|

e

12
11

3|5

500 Nm

360 Ibf

Ver. 1.4

46



Log Max E6

5. Felling unit
Spare part manual 9

Structure

Pos. | Part no. Quantity | Description Specification

33 016878 1| Clamp 3/8” @16 mm

34 523093 1 [ Safety chain

35 501073 1| Screw MC6S M8x40 12.9

47 Ver. 1.4



Log Max E6

5. Felling unit
Spare part manual

Ver. 1.4 48



Log Max E6

Spare part manual 6. Saw unit

6. Saw unit

49 Ver. 1.4



Log Max E6

6. Saw unit
Spare part manual

* Loctite 542
** | octite 603

06

Log Max Sag 98B

Ver. 1.4 50



Log Max E6

Spare part manual 6. Saw unit

Saw unit 98B

Structure

006312

Pos. | Part no. Quantity | Description Specification

1 013172 1 [ Bracket

2 012514 1| Cover

3 016206 1 [ Saw bracket

4 012335 1[Pin

5 012334 1 [ Companion

6 549210 Req / Erf | Shim 25-0.5mm
549211 Req / Erf | Shim 25-1.0 mm
502705 1 [Nut M16 Locking
012614 1 [ Chain catcher

9 012518 1[Pin

10 016935 1| Thrust plate Wide / Bred
016934 (1) [ Thrust plate Narrow / Smal

11 012736 1 [ Excenter "M”
012520 (1) [ Excenter "S” option

12 012519 1 [Lock shaft

13 601001 1 [Hex plug 1/4” R

14 522260 1 |{Comb. Wrench

15 501110 2| Screw MC6S M12x35 12.9

16 501108 3 | Screw MC6S M12x25 12.9

17 501076 6 | Screw MC6S M8x55 12.9

18 501075 1| Screw MC6S M8x50 12.9

19 501071 18 [ Screw MC6S M8x30 12.9

20 554027 1| Key

21 502706 1 [Nut M16 Low / Lag

22 503063 1 [ Washer M16 Nordlock

23 503060 5| Washer M12 Nordlock

24 503055 25 [ Washer M8 Nordlock

25 1602090 1 [Plug M22x1.5

26 515022 2| Cyl. Pin O.2RB6

27 515010 4 [ Cyl. Pin @ 6x20

28 016774 1 [ Cyl. Pin 10

29 515013 1 [ Tension pin 6x32 FRP

30 511003 1| Steel ball

51

Ver. 1.4



Log Max E6

6. Saw unit
Spare part manual

* Loctite 542
** | octite 603

Voo

Log Max Sag 98B

Ver. 1.4 52



Log Max E6
Spare part manual

6. Saw unit

Structure
Pos. | Part no. Quantity | Description Specification
31 526014 1 [ Spring
32 602106 1 [Hex plug R 1/8” Conical / Konisk
33 543038 2| 0-ring @ 180x3.0
34 540070 2| O-ring @ 13.3x2.4
35 513026 1| Screw SK6SS 5x10
36 613017 1 | Orifice M6 — 2.5 mm
37 508100 1 [ Bearing unit
38 513040 1| Screw P6SS M6x6
39 609119 1 [ Saw motor
554232 1| Seal kit
40 549518-064 1| Saw bar 18H 64cm
549518-075 1| Saw bar 18H 75cm
41 549018-074 1 [Saw chain 18H 74 DL
549018-085 (1) | Saw chain 18H 85 DL
42 549103 1| Sprocket F11-19/12
43 514051 14 | Magnet 6x5
44 016522 1 | Adapter plate
45 515017 3 | Tension pin 13x12 FRP

53

Ver. 1.4



Log Max E6

6. Saw unit
Spare part manual

* | octite 542
** Loctite 603

%53

Log Max Sag 98XL

Ver. 1.4 54



Log Max E6

Spare part manual 6. Saw unit
Saw unit 98XL
Structure
006312-2
Pos. | Part no. Quantity | Description Specification
1 013172 1 [ Bracket F11 -19
2 012514 1| Cover
3 014570 1 [ Saw bar bracket
4 012335 1[Pin
5 012334 1 [ Companion F11-19
6 549210 Req / Erf | Shim 25-0.5mm
549211 Req / Erf | Shim 25-1.0 mm
7 502705 1 [Nut M16 Locking 12.9
8 012614 1 [ Chain catcher F11-19
9 013684 1[Pin
10 016936 1| Thrust plate "J”
11 015256 1 [ Excenter J”
017118 1 [ Excenter "K”
12 012519 1 [Lock shaft
13 601001 1 [Hex plug R 1/4”
14 522261 1 [Wrench 16 mm
15 501110 2| Screw MC6S M12x35 12.9
16 501108 3| Screw MC6S M12x25 12.9
17 501076 6 | Screw MCG6S M8x55 12.9
18 501075 1| Screw MC6S M8x50 12.9
19 501071 18 | Screw MC6S M8x30 12.9
20 554027 1 [ Pin key F11 -19
21 502706 1| Nut M16
22 503063 1 [ Washer M16 Nordlock
23 503060 5| Washer M12 Nordlock
24 503055 25 [ Washer M8 Nordlock
25 1602090 1 [Plug M22x1.5
26 515022 2| Cylinder pin @ 12x36
27 515010 4 [ Cylinder pin @ 6x20
28 016774 2| Cylinder pin 10
29 515013 1 | Tension pin 6x32 FRP
30 511003 1 [ Steel ball
31 526014 1 [ Spring

55

Ver. 1.4



Log Max E6

6. Saw unit

Spare part manual

* | octite 542
** | octite 603

Log Max Sag 98XL

56

Ver. 1.4



Log Max E6
Spare part manual

6. Saw unit

Structure

Pos. | Part no. Quantity | Description Specification

32 602106 1|Plug R 1/8” Conical / Konisk

33 543038 2| O-ring @ 180.0x3.0

34 540070 2| 0-ring @ 13.3x2.4

35 |513026 1| Screw SK6SS 5x10

36 |613017 1| Orifice M6 — 2.5 mm

37 508100 1 [ Bearing unit

38 513040 1| Screw P6SS M6x6

39 609119 1 [ Saw motor F11-19
554232 1| Seal kit F11-19

40 549103 1| Sprocket F11 —-19/12

41 514051 14 | Magnet

42 016522 1 | Adapter plate

43 515017 3 | Cylinder pin 13x12 FRP

57

Ver. 1.4



Log Max E6

6. Saw unit

7 19
26

[]

/
@s(()

(664 00D ‘ 

20

Vi

/

24

Spare part manual

DO
a4

% a6

Log Max E6

58

Ver. 1.4



Log Max E6

Spare part manual 6. Saw unit

Saw hydraulics

Structure

006310, 006311, 006312

Pos. | Part no. Quantity | Description Specification

1 017486 1 [ Banjo link 3/4”

2 601040 4 [ Coupling R 3/4” UF — R 3/4” UF
3 601104 9| Seal ring 3/4”

4 015669 1| Cylinder @ 40/25 - 106

5 601003 1 [Hex plug 1/2” R

6 500071 1| Screw M6S M10x40 8.8 FZB
7 016726 1 [ Manifold

8 612062 1 [Saw valve

620355 1 [ Seal kit
613057 1 [ Solenoid

9 601001 1 [Hex plug 1/4” R

10 503075 1 [ Washer M10 Nordlock Wide / Stor
11 601061 1| Banjo bolt 3/8" R

12 601102 3 | Seal ring 3/8"

13 601067 2 | Banjo bolt 3/4”

14 601032 1 [ Coupling R 3/8” - R 3/8”

15 014117-14 1| Spacer 14 mm

16 013816 1 [ Adaptor IF 3/4” — UF 3/4”

17 601101 4 [ Seal ring 1/4”

18 617045 1 [ Restrictor valve

19 601060 2 [ Banjo bolt R 1/4”

20 601200 4 [ Seal ring 13x19x1.5

21 601028 4 [ Coupling R 1/4” UF — R 1/4” UF
22 646539 1| Hose 6539

23 646542 1 [Hose 6542

24 646551 1 [Hose 6551

25 |646552 1| Hose 6552

26 646553 1| Hose 6553

27 646565 1 [Hose 6565

59 Ver. 1.4



Log Max E6

6. Saw unit
Spare part manual

Log Max 5/6/7000

Ver. 1.4 60



Log Max E6
Spare part manual

6. Saw unit

Chain lubrication - Easy Greasy

Structure

006309-3

Pos. | Part no. Quantity | Description Specification
1 10003110 1 {Pump cmpl

2 540074 1 [ O-ring @ 17.3x2.4
3 601101 3 | Seal ring 1/4"

4 601060 1 [ Banjo bolt R 1/4"

5 503065 4 | Washer M6 Nordlock
6 500029 4 [ Screw M6S M6x45 8.8 FZB
7 646555 1 |[Hose 6555

8 014092 1 [ Coupling G 1/4"

61

Ver. 1.4



Log Max E6

6. Saw unit
Spare part manual

Ver. 1.4 62



Log Max E6
Spare part manual

6. Saw unit

Easy Greasy pump

Structure

10003110

Pos. | Part no. Quantity | Description Specification
1 016282 1 [ Pump housing

2 617048 1 [ Check valve 1,5 bar

3 522002 1 [Plug KS15 (G1/4)
4 617016 1 [ Check valve 0,05-0,07 bar
5 526005 1| Spring

6 010897 1 [ Piston 0,20 ccm

7 016426 1| Spacer

8 613062 1| Solenoid 24V

9 543012 1 [ O-ring D27,6x2,4
10 [620302 1 [ Filter

11 540074 1 [ O-ring @17,3x2,4

63

Ver. 1.4



Log Max E6

6. Saw unit
Spare part manual

Ver. 1.4 64



Log Max E6
Spare part manual

Saw bar and chain, Saw 98B

6. Saw unit

Structure

Pos. | Part no. Quantity | Description Specification
549518-064 Saw bar Z=12, L=640mm
549518-075 Saw bar Z=12, L=750mm
549018-074 Saw chain 74E
549018-085 Saw chain 85E

65 Ver. 1.4



Log Max E6

6. Saw unit
Spare part manual

Ver. 1.4 66



Log Max E6

6. Saw unit
Spare part manual

Saw bar and chain, Saw 98XL
Structure
Pos. | Part no. Quantity | Description Specification

549518-175 Saw bar Z=12, L=750mm

549018-086 Saw chain 86E

67

Ver. 1.4



Log Max E6

6. Saw unit

Spare part manual

4
o B
S ST s\
STSIIRER,
. 0 A
SASISIOfON 6 <\ [F]
4 (

A

AV SN
V)

N = \
o= LB 5P L (\ \v
NG /'\» %%/ |

TN (8] m
@«Iﬂﬂ' =
/&
) ORI —
)7 w

©

< 2 & 7/
% el
N

Log Max E6 SuperCut

68

Ver. 1.4



Log Max E6
Spare part manual

6. Saw unit

Saw unit F11-19

Structure

049068-500, 049069-500

Pos. | Part no. Quantity | Description Specification

1 609098 1 [ Supecut cmpl.

2 016714 1 [Hose cover

3 503057 2 [ Washer M10 Nordlock

4 500042 4 | Screw M6S M8x16 8.8 FZB
5 502705 1| Nut M16 Locking Low / Lag
6 016536 1| Sleeve

7 601102 3| Seal ring 3/8”

8 601029 4 [ Coupling 1/4” - 3/8”

9 601101 6 | Seal ring 1/4”

10 601028 1| Coupling 1/4”

11 501092 2| Screw MC6S M10x40 12.9
12 501071 12 | Screw MC6S M8x30 12.9
13 503055 12 | Washer M8 Nordlock

14 1601032 1| Coupling R 3/8" - R 3/8"

15 [601100 4 | Seal ring 1/8”

16 [601025 3 | Coupling R 1/8” UF — R 1/8” UF
17 625000 1 [ Grease nipple KR 1/8” R

18 1601104 2| Seal ring 3/4"

19 [601040 2| Coupling R 3/4” UF — R 3/4” UF
20 |646565 1| Hose 6565

21 646539 1| Hose 6539

22 |646542 1| Hose 6542

23 | 646554 1| Hose 6554

24 1646535 1| Hose 6535

25 |646559 1| Hose 6559

26 |646536 1| Hose 6536

27 |646538 1| Hose 6538

28 601061 1| Banjo screw 3/8”

29 1620314 1 | Restrictor M6x1,5, 1/4” - 3/8”
30 |613016 1| Orifice M6x1,5

31 503074 4 [ Washer M8 Nordlock

32 617045 1 [ Restrictor valve

69

Ver. 1.4



Log Max E6

6. Saw unit

Spare part manual

N
—

70

Ver. 1.4



Log Max E6

Spare part manual 6. Saw unit
Saw motor
Structure
554273
Pos. | Part no. Quantity | Description Specification
1 609108 1 [ Saw motor F11-19
2 501131 4 | Screw MC6S M12x22 12.9
3 515029 2 [ Tension pin FRP 8x14 DIN 1481
4 625007 1| Grease nipple M10
5 554077 1| Key
6 517245 1 [ Lock ring SGH 52
7 554232 1| Seal kit
71 |-1 1 [ Shaft seal
7.2 |-1 1| Backup ring
8 554156 1| Spacer
9 549210 1 [ Shim 25 —-0.5mm
9 549211 1| Shim 25 -1.0mm
10 549103 1| Sprocket F11-19/12
11 503055 1 [ Washer M8 Nordlock
12 554157 1 [ Chain catcher
13 501075 1| Screw MC6S M8x50 12.9

71

Ver. 1.4



Log Max E6
Spare part manual

6. Saw unit

72

Ver. 1.4



Log Max E6

Spare part manual 6. Saw unit
Housing
Structure
554272
Pos. | Part no. Quantity | Description Specification
1 554149 1 [ Washer
2 501066 8 | Screw MCG6S M8x14 12.9
3 501073 8 | Screw MC6S M8x40 12.9
4 501041 5| Screw MC6S M6x8 12.9
5 554150 1| Bearing
6 501074 2 [Screw MC6S M8x45 12.9
7 554111 1 [ Seal kit Svivel / Svivel
8 554110 1 | Tension device
9 554151 1| Housing
10 554152 1| Plate
11 554153 1 [Plate
12 501044 4 [ Screw MC6S M6x14 12.9
13 554154 1 [Plug M45
14 625007 1| Grease nipple M10

73

Ver. 1.4



Log Max E6

6. Saw unit
Spare part manual

1 18 1412

13 111 110

16

42 43 44

S

()
(@5~
@’o

\!

Ver. 1.4 74



Log Max E6
Spare part manual

6. Saw unit

Tension device

Structure

554110

Pos. | Part no. Quantity | Description Specification
1 554110 1 [ Tension unit cmpl.

1.1 [554115 1 [ Bleeder screw

1.2 |[554116 2 [ Piston 20 mm
1.3 | 554117 2| O-ring 11.3x2.4
1.4 540072 4 [ O-ring 15.3x2.4
1.5 554119 1 [ Compression spring

1.6 |[554120 1 [Sleeve

1.7 1554121 1| Locking pin

1.8 |554122 2 O-ring 4.76x1.78
1.10 [554124 1 [ Compression spring

1.11 | 554133 1 [ Piston

2 554129 1 [ Compression spring

3 554258 1 [ Check valve

4 554259 1 [ Pilot Valve cmpl.

4.1 1540064 1 [ O-ring 7.3x2.4
4.2 1554260 1 [ Valve

4.3 |554261 1| Plate

4.4 1501044 2| Screw MC6S M6x14 12.9

75

Ver. 1.4



Log Max E6

6. Saw unit
Spare part manual

Loctite 243 p

Peto

Log Max Supercut - Bar holder #1

Ver. 1.4 76



Log Max E6
Spare part manual

6. Saw unit

Bar holder #1 STD

Structure

554172

Pos. | Part no. Quantity | Description Specification
1 554175 1 | Bar holder

2 554185 2 [ Guide screw M12

3 554146 2 [ Guide screw

4 513044 2 [ Socket set screw P6SS M10x10

77

Ver. 1.4



Log Max E6

6. Saw unit
Spare part manual

Loctite 243 p 6 — T
—=]]

P

Log Max Supercut - Bar holder #3

Ver. 1.4 78



Log Max E6

Spare part manual 6. Saw unit
Bar holder #3
Structure
554173
Pos. | Part no. Quantity | Description Specification
1 554176 1 | Bar holder
2 513043 2 | Socket set screw P6SS M8x10
3 500003 1| Screw M6S M4x14 8.8 FZB
4 554146 2 | Guide screw
5 554185 2 | Guide screw
6 513044 2 [ Socket set screw P6SS M10x10
7 601000 1| Hex plug 1/8” R
8 500002 1| Screw M6S M4x6 8.8 FZB
9 554122 2| 0-ring 4.76x1.78
10 554186 2| Plug
11 513015 3 | Socket set screw P6SS M5x6

79

Ver. 1.4



Log Max E6

6. Saw unit

Spare part manual

Log Max Supercut - Bar holder #5

80

Ver. 1.4



Log Max E6

Spare part manual 6. Saw unit
Bar holder #5
Structure
049081, 554171
Pos. | Part no. Quantity | Description Specification
1 554177 1 | Bar holder
2 513043 2 | Socket set screw P6SS M8x10
3 513015 3 | Socket set screw P6SS M5x6
4 500003 1| Screw M6S M4x14 8.8 FZB
5 554146 2 | Guide screw
6 554147 2 [ Guide screw
7 513044 2 [ Socket set screw P6SS M10x10
8 601000 1 [Hex plug 1/8” R
9 500002 1| Screw P6SS M4x6 8.8 FZB
10 554122 2| O-ring 4.76x1.78
11 554186 2| Plug

81

Ver. 1.4



Log Max E6

6. Saw unit
Spare part manual

Loc-tite 243

T

Ver. 1.4 82



Log Max E6
Spare part manual

6. Saw unit

Bar holder #7
Structure
554170
Pos. | Part no. Quantity | Description Specification
1 554170 1 [ Bar holder cmpl.
2 554147 2 [ Guide screw
3 513044 2 | Stop screw P6SS M10x10
4 554146 2 [ Guide screw
83 Ver. 1.4



Log Max E6

. Saw uni
6. Saw unit Spare part manual

O
Q
«al

O

Log Max 5000/6000 Ségenhet SuperCut-Easy Greasy

Ver. 1.4 84



Log Max E6
Spare part manual

6. Saw unit

Chain lubrication

Structure
Pos. | Part no. Quantity | Description Specification
1 601100 1| Seal ring 1/8”
2 601025 1| Adaptor R 1/8” UF — R 1/8” UF
3 646537 1 [Hose 6537
4 601026 1 [ Coupling R 1/8” UF — R 1/4” UF
5 601101 1| Seal ring 1/4”
85 Ver. 1.4



6. Saw unit

Log Max E6
Spare part manual

Log Max Supercut

Ver. 1.4

86



Log Max E6

Spare part manual 6. Saw unit
Cylinder
Structure
554274
Pos. | Part no. Quantity | Description Specification
1 554100 1 [ Piston seal
2 554101 1| Rod seal
3 554106 1 | Piston rod
4 554158 1 [ Connection
5 554159 1| Barrel 95
6 554102 1| Seal
7 554107 1 [ Piston
8 554103 1| Guide ring
9 543021 11 0O-ring 20.3x2.4
10 554163 1 [Plug
11 554160 1 [ Cylinder nut
12 554105 11 0O-ring 40.6x2.4
13 554162 4 | Screw MC6S M8x260 12.9
15 554161 1| Spacer

87

Ver. 1.4



Log Max E6
Spare part manual

6. Saw unit

o

Log Max Supercut

88

Ver. 1.4



Log Max E6
Spare part manual

6. Saw unit

Cylinder connection, rear

Structure
554275
Pos. | Part no. Quantity | Description Specification
554164 1 [ Manifold
2 554126 1 [ O-ring 34.5x2.4
554165 1| Screw
89 Ver. 1.4



Log Max E6

6. Saw unit
Spare part manual

Log Max 5000/6000 SuperCut - Log Mate 500, Dasa Forester

Ver. 1.4 90



Log Max E6
Spare part manual

6. Saw unit

Electrical system, saw unit

Structure

049068-500, 049069-500

Pos. | Part no. Quantity | Description Specification
1 032169 1 [ Cable cmpl.

2 017341 1| Cable

91

Ver. 1.4



Loctite 638

Loctite 638

©
5
G
9 €
+
s ©
Mp
o 2
O ®
-1 O
%)
=
C
35
2
®
n
©

Loctite 638

e

Log Max Supercut

92

Ver. 1.4



Log Max E6

Spare part manual 6. Saw unit
Encoder
Structure
554276
Pos. | Part no. Quantity | Description Specification
1 554262 1 [ Encoder housing
2 508052 2 | Bearing 61900 2RS
3 554263 1| Spacer
4 554264 1 [ Shaft
5 554137 1 | Sprocket
6 502057 1 [Nut M12 Locking
7 554265 1| Cover
9 601103 1 [ Seal ring 1/2"
10 540119 11 0O-ring 29.2x3.0
11 554168 1| Clamp
12 554266 1| Circlip SGA 10
13 554267 1| Circlip SGH 22
14 554166 1 | Holder
15 [501044 2| Screw MC6S M6x14 12.9
16 554268 11 0O-ring 5.5x2.0
17 554269 1| Guide pin
18 540062 1 [ O-ring 5.3x2.4
19 017921 1 [ Adapter G1/27UF -PG7
20 401060 1 [ Cable sleeve PG7
21 554138 1 [Encoder 17 ppr

93

Ver. 1.4



Log Max E6
Spare part manual

6. Saw unit

i

Log Max Supercut

94

Ver. 1.4



Log Max E6

Spare part manual 6. Saw unit
Seal kit
Structure
554112
Pos. | Part no. Quantity | Description Specification
1 540072 4 [ O-ring 15.3x2.4
2 554122 4 [ O-ring 4.76x1.78
3 540115 1 [ O-ring 19.2x3.0
4 540066 110-ring 9.3x2.4
5 554191 1 [ Seal kit
51 1554102 1 [Seal
5.2 |554103 1 [ Guide ring
5.3 554100 1 [ Piston seal
5.4 543021 1 [ O-ring 20.3x2.4
5.5 |554101 1 [Rod seal
5.6 |554105 1 [ O-ring 40.6x2.4
6 554126 1 [ O-ring 34.5x2.4
7 554131 1 [ O-ring 10x3
8 554132 1 [ O-ring 2.9x1.78
9 540064 1 [ O-ring 7.3x2.4
10 554117 1[O-ring 11.3x2.4
11 554111 1 [ Seal kit Svivel

95 Ver. 1.4



Log Max E6

6. Saw unit
Spare part manual

Log Max 5000/6000 SuperCut-Urea

Ver. 1.4 96



Log Max E6
Spare part manual

6. Saw unit

Stump treatment, hose kit

Structure

554277

Pos. | Part no. Quantity | Description Specification

1 601100 3| Seal ring R 1/8”

2 554188 1|Hose

3 601025 1 [ Coupling R 1/8” UF — R 1/8” UF
4 554187 1 [ Connection

5 601026 1 [ Coupling R 1/8” UF — R 1/4” UF
6 643914 1 [Hose 3914

7 513040 1 [ Socket set screw P6SS M6x6

97

Ver. 1.4



Log Max E6

6. Saw unit
Spare part manual

Ver. 1.4 98



Log Max E6

6. Saw unit
Spare part manual
Saw bar and chain
Structure
Pos. | Part no. Quantity | Description Specification
549518-064 Saw bar Z=12, L=640mm
549518-175 Saw bar Z=12, L=750mm
549018-074 Saw chain 74E
549018-086 Saw chain 86E
99 Ver. 1.4



Log Max E6

6. Saw unit
Spare part manual

Ver. 1.4 100



Log Max E6

7. Rotators
Spare part manual

7. Rotators

101 Ver. 1.4



Log Max E6

7. Rotators
Spare part manual
1
) 280 Nm
é/ 207 Ibf
\ \J
4
8
SN
3
Log Max GV12

Ver. 1.4 102



Log Max E6
Spare part manual

7. Rotators

Rotator AV 17S

Structure
049072, 032139
Pos. | Part no. Quantity | Description Specification
1 618038 1 [ Rotator
2 502705 6 | Nut M16 Locking KL10 FZB
3 501147 6 | Screw MC6S M16x180 12.9
4 017117 1 [Hose cover
103 Ver. 1.4



Log Max E6

7. Rotators
Spare part manual
1
) 280 Nm
é/ 207 Ibf
\ \J
4
8
SN
3
Log Max GV12

Ver. 1.4 104



Log Max E6
Spare part manual

7. Rotators

Rotator H 182D

Structure
033084
Pos. | Part no. Quantity | Description Specification
1 618076 1 [ Rotator
2 502705 6 | Nut M16 Locking KL10 FZB
3 501148 6 | Screw MC6S M16x160 12.9
501147 6 | Screw MC6S M16x180 12.9 Only for /
Endast for 017117
4 017117 1| Hose cover

105

Ver. 1.4



Log Max E6

7. Rotators

Spare part manual

09/030

Log Max 6/ 7 - Rotatorstyrning

106

Ver. 1.4



Log Max E6
Spare part manual

7. Rotators

Rotator control, valve

Structure

049078

Pos. | Part no. Quantity | Description Specification

1 601200 4 [ Seal ring 13x19x1.5

2 601060 2 | Banjo bolt R 1/4"

3 649313 1| Hose 9313

4 649314 1 [Hose 9314

5 601029 2 | Coupling R 1/4” UF — R 3/8” UF
6 601102 2 [ Seal ring 3/8”

7 601028 2 | Coupling R 1/4” UF — R 1/4” UF
8 612029 1| Valve 24 V Proportional / Proportionell
9 602059 2| Coupling R1/2”-R 1/4” UF - IF
10 [649315 1| Hose 9315

11 649319 1| Hose 9319

12 |[401232 1| Cable 26"

13 1401232 1| Cable "25”

14 501031 4 [ Screw MC6S M5x30 12.9

15 |[540038 4| O-ring 9.25x1.78

107

Ver. 1.4



Log Max E6

7. Rotators
Spare part manual

Ver. 1.4 108



Log Max E6

8. Accessories
Spare part manual

8. Accessories

109 Ver. 1.4



Log Max E6

8. Accessories
Spare part manual

w o N ©

Ver. 1.4 110



Log Max E6
Spare part manual

8. Accessories

Find End, laser

Structure

049097

Pos. | Part no. Quantity | Description Specification
1 018676 1| Find End assembly

2 402314 1 [ Connector

3 402315 1 [ Cable housing

4 519192 1 [ Decal

5 646586 1 [ Protective hose

6 017370 1 [ Bracket

7 501045 2 [Screw M6x16 12.9
8 503065 2 | Washer NL6

9 501016 1| Screw M4x20 12.9
10 10002003 1 [ Protection

11 501044 2| Screw M6x14 12.9
12 503073 2 [ Washer NL6 sp

111

Ver. 1.4



Log Max E6

8. Accessories
Spare part manual

Ver. 1.4 112



Log Max E6
Spare part manual

8. Accessories

Find End, assembly

Structure

018676

Pos. | Part no. Quantity | Description Specification

1 018670 1 [ Sensor housing

2 018671 1|Cap

3 10001881 1 [ Protection

4 10002004 1 [ Bracket

5 501029 6 | Screw M5x20 12.9

6 501087 3| Screw M10x20 12.9
7 503075 3 [ Washer NL10 sp

8 501004 2 | Screw M3x30 12.9

9 503001 2 | Washer 3,2x7x0,5 FZB
10 401320 1| Sensor

11 10001882 1|Lens

12 10001957 11 0O-ring 22,1x1,6 NBR 90
13 Threadlocker 243

113

Ver. 1.4



Log Max E6

8. Accessories
Spare part manual

09/043

Log Max 4000B/ 5000D/ 6000B/ 7000C/ E6/ 6000Twin - Find End

Ver. 1.4 114



Log Max E6
Spare part manual

8. Accessories

Find End, photocell

Structure

033683-500, 005425

Pos. | Part no. Quantity | Description Specification

1 013927 1 [ Bracket

2 401860 1| Photocell

3 500005 2| Screw M6S M4x20 8.8 FZB
4 503067 2 | Washer M4 Nordlock

5 622050 1| Clamp @12 mm

6 500022 1| Screw M6S M6x14 8.8 FZB
7 503065 1 [ Washer M6 Nordlock

8 615071 1| Hose L=1.2m

9 1| Cable 722"

10 500065 3| Screw M6S M10x16 8.8 FZB
11 503075 3 | Washer M10 Nordlock Wide / Stor
12 [402313 1| T-distr. M12, 5 - pole /5 - pol
13 402315 1 [ Cable housing 5—pin/5 - pol

115

Ver. 1.4



Log Max E6

8. Accessories
Spare part manual

==VAN T
b 4 295 |bf ;
| |(

400 MNm

295 |of

03004

Log MaxE&S - Fast dwerkniv

Ver. 1.4 116



Log Max E6
Spare part manual

8. Accessories

Fixed upper delimbing knife

Structure

006305, 049076

Pos. | Part no. Quantity | Description Specification

1 049029 1 [ Knife cmpl.

2 016071 1 [Pin @60 L=200 mm

3 017280 1 [ Knife blade

4 502062 1 [Nut M24 Locking Low / Lag
5 503018 1 [ Washer BRFB FZB 25x45x4

6 018529 1 [ Guide washer

7 503072 1 [ Washer M24 Nordlock

8 505091 1| Screw M6S M24x90 10.9 H.G.
9 601006 1 [Hex plug R1 1/4"

10 016712 1 [ Threaded ring M55x2

11 503055 1 [ Washer M8 Nordlock

12 501070 1| Screw MCG6S M8x25 12.9

13 507017 1| Shim PS 56x89x1

117

Ver. 1.4



Log Max E6

8. Accessories
Spare part manual

Ver. 1.4 118



Log Max E6
Spare part manual

8. Accessories

Hose holder

Structure

10001959

Pos. | Part no. Quantity | Description Specification
1 018640 1 [ Bracket

2 018641 1 | Bracket

3 10001950 1 [ Bracket

4 503057 10 | Washer NL10

5 501087 10 [ Screw M10x20 12.9
6 625004 2 [ Grease nipple M6

7 503072 3 | Washer NL24

8 505058 3 | Screw M24x70 10.9

119

Ver. 1.4



Log Max E6

8. Accessories
Spare part manual

Ver. 1.4 120



Log Max E6
Spare part manual

8. Accessories

Knife edge protection

Structure

519010

Pos. | Part no. Quantity | Description Specification
1 519010 1| Cover L=5m

121

Ver. 1.4



Log Max E6
Spare part manual

8. Accessories

Loctite 243

Log Max 6000B - Spanskydd

122

Ver. 1.4



Log Max E6
Spare part manual

8. Accessories

Saw dust cover

Structure

031053

Pos. | Part no. Quantity | Description Specification

1 017382 2 | Plate

2 017383 1| Strip

3 016776 1| Plate

4 523002 4 [ Chain 11 — Links / Lank
5 523003 2| Chain 9 — Links / Lank

6 501070 4 | Screw MC6S M8x25 12.9
7 503055 4 | Washer M8 Nordlock

8 501067 12 | Screw MC6S M8x16 12.9
9 503074 8 | Washer M8 Nordlock Wide / Stor

123

Ver. 1.4



Log Max E6

8. Accessories

Spare part manual

%45

Log Max 4000/5000/6000/7000 - Stubbehandling

Ver. 1.4

124



Log Max E6
Spare part manual

8. Accessories

Stump treatment, Saw 98

Structure

033721

Pos. | Part no. Quantity | Description Specification
1 540018 1 [ O-ring @ 25.1x1.6
2 526015 1| Spring

3 511004 1 [ Ball @10 mm
4 546004 1 [Seal ring 1/4"

5 012612 1 [ Coupling

6 016727 1 [ Swivel 1/4"

7 601101 1 [ Seal ring 1/4"

8 601210 1 [ Bulkhead R 1/4" UF
9 601253 1| Nut R 1/4"

10 |645583 1| Hose 5583

11 645584 1 [Hose 5584

125

Ver. 1.4



8. Accessories

Log Max E6
Spare part manual

3,4,8,9,12,13

(=(C

11

Ver. 1.4

126



Log Max E6
Spare part manual

8. Accessories

Tool kit

Structure

032307

Pos. | Part no. Quantity | Description Specification
1 049098 1| Tool

2 623053 1 [ Manometer
3 522718 1 [ Tool

4 519190 2 | Decal

5 402804 1 | Multimeter

6 011513 1 [ Tool

7 016537 1 [ Tool

8 522227 1| Allen key

9 522505 1| First aid kit
10 015662 1 [ Edge template
11 538002 1| Allen key

12 033801 1 [ User manual
13 522506-LXL 1 | Safety vest

127

Ver. 1.4



Log Max E6

8. Accessories
Spare part manual

o))
<

Log Max 12000

Ver. 1.4 128



Log Max E6
Spare part manual

8. Accessories

Tools for pins

Structure

011513

Pos. | Part no. Quantity | Description Specification
015247 1 [Hex key 27 mm

2 015246 1 [Hex key 27 mm
515015 1 | Tension pin FRP 6x40 DIN 1481

129

Ver. 1.4



Log Max E6

8. Accessories
Spare part manual

Ver. 1.4 130



Log Max E6

9. Hydraulic system
Spare part manual y y

9. Hydraulic system

131 Ver. 1.4



Log Max E6

. Hydraulic system
9. Hy y Spare part manual

* Loctite 243 U, 7 @

07
448

Log Max EG6 - Power Float

Ver. 1.4 132



Log Max E6
Spare part manual

9. Hydraulic system

Hydraulic system, Power float

Structure
006310, 006311, 033523
Pos. | Part no. Quantity | Description Specification
1 614028-02 1 [ Manifold Right / Hoger
2 017148 1 [ Bracket
3 502056 1 [Nut M12 Locking Low / Lag
4 501109 1| Screw MC6S M12x30 12.9
5 601105 2| Seal ring 1"
6 011175 2 | Bulkhead G1"-G 1"
011176 (2) | Bulkhead R1”-JIC 1 5/16”
7 011206 4 | Nut R1"
011178 (4) | Nut JIC 1-5/16"
8 601036 3 | Coupling R 1/2” UF — R 1/2” UF
608005 (1) | Coupling R 1/2”-7/8" JIC
9 601103 6 | Seal ring 1/2"
601103 1| Seal ring 1/2" JIC
10 (601100 1| Seal ring 1/8”
11 602086 2 | Adaptor 1/4” — 1/8” UF — IF
12 (602061 1| Adaptor R1/8"-6L—-R
13 601262 1 | Pressure gauge 3/8"
14 601261 5| Pressure gauge 1/4"
15 018844 1 [ Manifold Left / Vanster
16 013805 1| Coupling 1/2” IF — 1/2” UF
17 503057 2 | Washer M10 Nordlock
18 501104 3| Screw MC6S M10x140 12.9
19 502055 2 [ Nut M10 Locking Low / Lag
20 503009 1 [ Washer BRB FZB 12x22x2.0
21 601101 7 | Seal ring 1/4"
22 1601028 4 | Coupling R 1/4” UF — R 1/4” UF
23 013830 1| Tube cmpl
24 014193 1| Tube cmpl
25 1601062 2 | Banjo bolt R 1/2"
26 602113 2| Seal ring 1/2"
27 602075 2 [ Banjo coupling R 1/8" — 6L
28 |646527 1| Hose 6527
29 |646526 1| Hose 6526

133

Ver. 1.4



Log Max E6

. Hydraulic system
9. Hy y Spare part manual

* Loctite 243 U, 7 @

07
448

Log Max EG6 - Power Float

Ver. 1.4 134



Log Max E6

9. Hydraulic system
Spare part manual y y

Structure

Pos. | Part no. Quantity | Description Specification

30 646523 1 [Hose 6523

31 646524 1 [Hose 6524

32 013835 1 [ Manifold

33 501072 1| Screw MC6S M8x35 12.9
34 503055 1 [ Washer M8 Nordlock

35 |602060 1 [ Coupling R 1/4" — 6L

36 014286 1 [Hose clamp R 3/8" - PG9

37 626001 1| Strap

135 Ver. 1.4



Log Max E6
Spare part manual

9. Hydraulic system

07/125

Log Max E6

136

Ver. 1.4



Log Max E6
Spare part manual

9. Hydraulic system

Left manifold, assembly

Structure

006323-2

Pos. | Part no. Quantity | Description Specification
1 018844 1 [ Manifold

2 613038 1| Blanking plate NG4

3 601102 7 | Bonded seal 3/8"

4 601101 4 | Bonded seal 1/4"

5 601032 7 | Adapter BSP -06

6 601028 4 | Adapter 1/4"

7 601001 1 [Hex plug 1/4"

8 501029 4 [ Screw M5x20 12.9

137

Ver. 1.4



Log Max E6
Spare part manual

9. Hydraulic system

138

Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual y y

Left manifold

Structure

018844

Pos. | Part no. Quantity | Description Specification
1 601000 7 | Hex plug 1/8"

2 617044 1| Check valve

3 617013 2| Check valve 0,2 bar, RKVCO-07/SR
4 619016 2 | Pressure reducing valve

5 601001 6 | Hex plug 1/4"

6 601002 6 | Hex plug 3/8"

7 601261 1| Test point 1/4"

8 613017 2 | Orifice

9 617033 6 | Relief valve

10 010280 1 [ Directional valve

11 011626 1 [ Directional valve

12 613045 1| Blanking plate

13 612057 1 [ Directional valve

14 501029 4 | Screw M5x20 12.9
15 [612033 1 | Manifold

16 501032 4 [ Screw M5x35 12.9
17 501031 8| Screw M5x30 12.9
18 [613033 1 | Orifice

19 |[612104 1| Cavity plug

139 Ver. 1.4



Log Max E6
Spare part manual

9. Hydraulic system

140

Ver. 1.4



Log Max E6
Spare part manual

9. Hydraulic system

Directional valve 24V

Structure

010280

Pos. | Part no. Quantity | Description Specification
613002 2| Solenoide 24V

2 613059 2 | Nut Plastic / Plast
540006 4 | O-ring 9.25x1.78

141

Ver. 1.4



Log Max E6
Spare part manual

9. Hydraulic system

142

Ver. 1.4



Log Max E6
Spare part manual

9. Hydraulic system

Directional valve 24V

Structure
011626
Pos. | Part no. Quantity | Description Specification
613002 1 [ Solenoid 24V
2 613059 1| Nut
540006 4 | O-ring 9.25x1.78
143 Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 144



Log Max E6
Spare part manual

9. Hydraulic system

Directional valve 24V

Structure
612057
Pos. | Part no. Quantity | Description Specification
613069 1 [ Solenoide 24V
2 613105 1 [Nut Plastic / Plast
540037 4 | O-ring 7.65x1.68
145 Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 146



Log Max E6
Spare part manual

9. Hydraulic system

Pressure reducer valve

Structure
619016
Pos. | Part no. Quantity | Description Specification
1 620352 1 [ Seal kit
147

Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 148



Log Max E6
Spare part manual

9. Hydraulic system

Check valve

Structure

617044

Pos. | Part no. Quantity | Description Specification
1 620351 1 [ Seal kit

149

Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 150



Log Max E6
Spare part manual

9. Hydraulic system

Pressure reducer valve

Structure

617033

Pos. | Part no. Quantity | Description Specification
1 540043 1 [ O-ring 15.6x1.78

151

Ver. 1.4



9. Hydraulic system

Log Max E6
Spare part manual

Ver. 1.4

152



Log Max E6
Spare part manual

9. Hydraulic system

Check valve

Structure

617029

Pos. | Part no. Quantity | Description Specification
1 617029 1 [ Check valve 1.03 bar

2 620351 1| Seal kit

153

Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 154



Log Max E6
Spare part manual

9. Hydraulic system

Check valve

Structure
617013
Pos. | Part no. Quantity | Description Specification
1 620356 1 [ Seal kit
155 Ver. 1.4



Log Max E6
Spare part manual

9. Hydraulic system

156

Ver. 1.4



Log Max E6
Spare part manual

9. Hydraulic system

Right manifold, Power float

Structure

614028-02

Pos. | Part no. Quantity | Description Specification

1 614116-05 1 [ Inlet manifold S01

2 614111-12 1 [ Knife section S02

3 614115-07 1 [ Feed section S03

4 614114-06 1 | Feed section S04

5 614111-13 1 [ Knife section S05

6 614110-01 1 [ End section S06

7 620504 1| Tie rod kit L =290 mm
157 Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 158



Log Max E6
Spare part manual

9. Hydraulic system

Inlet section S01

Structure

614116-05

Pos. | Part no. Quantity | Description Specification
1 620397 1 | Feed reducer

2 617028 2| Check valve

3 611196 1 [Relief valve 330 bar

4 620543 1 [Reducer valve

5 601002 3 | Hex plug 3/8”

6 601001 3 | Hex plug 1/4”

7 601000 1 [Hex plug 1/8”

159

Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

14

Ver. 1.4 160



Log Max E6
Spare part manual

9. Hydraulic system

Knife section S02

Structure

614111-12

Pos. | Part no. Quantity | Description Specification
1 620377 1 [ Seal kit

2 620347 1|Cap

3 620341 1|Cap

4 620590 2 | Solenoid

5 620338 1 [ Restrictor PS25 @0,7 mm
6 620339 1 [ Restrictor PS25 @1 mm
7 620392 1 [ Spring kit

8 620348 1 [ Pin kit

9 1| Spool

10 620386 1 [ Check valve

11 620387 1 [ Check valve

12 1 [ Restrictor

13 620399 1 [Relief valve 125 bar

14 1620407 1 [ Relief valve 190 bar

161

Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

10

Ver. 1.4 162



Log Max E6
Spare part manual

9. Hydraulic system

Feed section S03

Structure
614115-07
Pos. | Part no. Quantity | Description Specification
1 620377 1 [ Seal kit
2 620590 2 | Solenoid
3 620390 1|Cap
4 620342 1|Cap
5 620345 2 [ Restrictor PS25 @1,2 mm
6 620485 1| Spring
7 620454 1 [ Solenoid
8 1 [Plug
9 1 [ Restrictor
10 620400 2 [ Relief valve 320 bar
163 Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 164



Log Max E6
Spare part manual

9. Hydraulic system

Feed section S04

Structure

614114-06

Pos. | Part no. Quantity | Description Specification
1 620377 1 [ Seal kit

2 620390 1|Cap

3 620391 1| Cap

4 620485 1| Spring

5 620454 1| Solenoid

6 1 [Plug

7 1 [ Restrictor

8 620400 2 | Relief valve 320 bar

165

Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

14

Ver. 1.4 166



Log Max E6
Spare part manual

9. Hydraulic system

Knife section S05

Structure

614111-13

Pos. | Part no. Quantity | Description Specification
1 620377 1 [ Seal kit

2 620347 1|Cap

3 620341 1|Cap

4 620590 2 | Solenoid

5 620338 1 [ Restrictor PS25 @0,7 mm
6 620339 1 [ Restrictor PS25 @1 mm
7 620392 1 [ Spring

8 620348 1 [ Pin kit

9 1 [ Solenoid

10 620386 1 [ Check valve

11 620387 1| Check valve

12 1 [ Restrictor

13 620399 1 [Relief valve 125 bar

14 1620404 1 [ Relief valve 210 bar

167

Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 168



Log Max E6
Spare part manual

9. Hydraulic system

End section S06

Structure

614110-01

Pos. | Part no. Quantity | Description Specification
1 620426 1 [ Pilot filter

2 617070 1 [ Check valve

3 601001 3 | Hex plug 1/4”
4 601004 2 | Hex plug 3/4”
5 601000 1 [Hex plug 1/8”
6 601003 1 [Hex plug 1/2”
7 620417 1 [Reducer valve G
8 620418 1| Reducer valve R

169

Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 170



Log Max E6

9. Hydraulic system
Spare part manual y y

Feed reducer

Structure

620397

Pos. | Part no. Quantity | Description Specification
1 540001 1 [ O-ring 4.1x1.6

2 543022 11 0O-ring 9.5x2.0

171 Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 172



Log Max E6
Spare part manual

9. Hydraulic system

Pilot reducer

Structure
620417
Pos. | Part no. Quantity | Description Specification
1 620425 1 [ Spring 35 bar
173 Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 174



Log Max E6
Spare part manual

9. Hydraulic system

Pilot reducer

Structure
620418
Pos. | Part no. Quantity | Description Specification
1 620425 1 [ Spring 35 bar
175 Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 176



Log Max E6
Spare part manual

9. Hydraulic system

Relief valve

Structure

611196

Pos. | Part no. Quantity | Description Specification

1 540047 1 [ O-ring 21.95x1.78
177

Ver. 1.4



9. Hydraulic system

Log Max E6
Spare part manual

Y61

Ver. 1.4

178



Log Max E6
Spare part manual

9. Hydraulic system

Relief valves

Structure

620399, 620407, 620404, 620400

Pos. | Part no. Quantity | Description Specification
620399 1 [ Relief valve 125 bar

2 620407 1 [ Relief valve 190 bar
620404 1 | Relief valve 210 bar

4 620400 1 [ Relief valve 320 bar

15 540072 1 [ O-ring 15.3x2.4

179

Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 180



Log Max E6
Spare part manual

9. Hydraulic system

Cap

Structure

620390

Pos. | Part no. Quantity | Description Specification
1 620383 1 [ Seal kit

2 501046 3| Screw M6x20 12.9

181

Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 182



Log Max E6
Spare part manual

9. Hydraulic system

Cap

Structure

620342

Pos. | Part no. Quantity | Description Specification
1 620379 1 [ Seal kit

2 620446 1 [ Spool limiter kit

3 501049 2 [Screw M6x30 12.9
4 501061 2| Screw M6x100 12.9
5 501014 4 | Screw M4x12 12.9
6 601000 1 [Hex plug 1/8”

183

Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 184



Log Max E6

9. Hydraulic system
Spare part manual y y

1 620379 1| Seal kit

185 Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 186



Log Max E6
Spare part manual

9. Hydraulic system

Cylinder @40/25 - 106

Structure

015669

Pos. | Part no. Quantity | Description Specification
1 620631-KIT 1 [Rod kit

2 620071 1| Seal kit

3 510120 1 [Link head

4 502704 1 [Nut M20x1.5

5 625004 1 [ Grease nipple M6

6 517227 1| Lock ring JV 35

7 510005 1 [ Spherical bushing GE 20 ES

187

Ver. 1.4



9. Hydraulic system
Spare part manual

188



Log Max E6
Spare part manual

9. Hydraulic system

Hydraulic cylinder

Structure

018987

Pos. | Part no. Quantity | Description Specification
510007 1 [ Spherical bushing GE30HO-2RS

2 517240 1| Circlip SGH 47
10000253 1 [ Rod kit

189

Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manua I

Ver. 1.4 190



Log Max E6
Spare part manual

9. Hydraulic system

Rod kit

Structure

10000253

Pos. | Part no. Quantity | Description Specification

1 10000241 1 [ Seal kit

2 510007 1 [ Spherical bushing GE30HO-2RS
3 517240 1 [ Circlip SGH 47

191

Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manua I

Ver. 1.4 192



Log Max E6
Spare part manual

9. Hydraulic system

Hydraulic cylinder

Structure

018997

Pos. | Part no. Quantity | Description Specification
510050 1 [ Spherical bushing GEEW32-ES

2 517245 1| Circlip SGH 52
10000481 1 [ Rod kit

193

Ver. 1.4



aaaaaaaaaaaaaa




Log Max E6
Spare part manual

9. Hydraulic system

Rod kit

Structure

10000481

Pos. | Part no. Quantity | Description Specification
1 10000480 1 [ Seal kit

2 510050 1 [ Spherical bushing GEEW32-ES
3 517245 1 [ Circlip SGH 52

195

Ver. 1.4



aaaaaaaaaaaaaa




Log Max E6
Spare part manual

9. Hydraulic system

Hydraulic cylinder

Structure

018989

Pos. | Part no. Quantity | Description Specification
10000248 1 [Rod kit

2 510011 1 [ Spherical bushing GE45-ES
517253 1| Circlip SGH 68

197

Ver. 1.4



9. Hydraulic system
aaaaaaaaaaaaaa




Log Max E6
Spare part manual

9. Hydraulic system

Rod kit

Structure

10000248

Pos. | Part no. Quantity | Description Specification
1 10000244 1 [ Seal kit

2 510011 1 [ Spherical bushing GE45-ES

3 517253 1 [ Circlip SGH 68

199

Ver. 1.4



Log Max E6

9. Hydraulic system
Spare part manual

Ver. 1.4 200



Log Max E6

10. Control system
Spare part manual

10. Control system

201 Ver. 1.4



Log Max E6

10. Control system Spare part manual

08/005

Log Max E6

Ver. 1.4 202



Log Max E6
Spare part manual

10. Control system

Log Mate 510

Structure
006307-H, 006307-V, 033625-2-KABE, 055003

Pos. | Part no. Quantity | Description Specification
1 401232 1| Cable "3”

2 401232 1| Cable “4”

3 401232 1| Cable “5”

4 401232 1| Cable “17

5 401296 1| Cable “10”

6 401296 1| Cable "9”

7 401296 1| Cable “1”

8 401296 1| Cable “2”

9 401296 1| Cable “r’

10 401296 1| Cable “8”

11 401232 1| Cable "6”

12 017283 1| Cable “15”

13 017283 1| Cable “16”

14 017325 1| Cable

15 014286 1 [Hose guide R3/8"-PG9
16 401770 1 [ Cable sleeve PG 9

17 1401233 1| Cable “23”

18 1401292 1| Cable “12/13” Left / Vanster
19 1401292 1| Cable “42/43” Right / Hoger
20 635244 2 [RPM — sensor

21 502054 2 | Nut M8

22 646550 1 [Hose 6550 Left / Vanster
23 646567 1 |Hose 6567 Right / Hoger

203

Ver. 1.4



©
=)
T
q €
©
3 ©
Mp
o 2
o ®©
-1 O
)
e
(O]
9
%)
>
)
Ie) ©
£ BN
n o
@]
O
o
A v

Log Mate 510 Head Module

204

Ver. 1.4



Log Max E6
Spare part manual

10. Control system

Fastener

Structure

049125

Pos. | Part no. Quantity | Description Specification

1 517004 1| Lock ring

2 016854 1 [ Bracket

3 502053 5 Nut M6 Locking Low / Lag
4 016852 2 [ Washer

5 402585 4 | Spacer sleeve 6x10-9

6 402059 4 [ Rubber bushing

7 402610 1 [ Term box

8 402086 Req / Erf| Wedge DTO06 12-POL

9 402080 Req / Erf | Connector DTO06 — 12SBCE

10 402077 Req / Erf | Plug White / Vit

11 401310 Req / Erf| Cover M12 Female / Hona

205

Ver. 1.4



Log Max E6

10. Control system
Spare part manual

Log Max 4000B/ 5000D/ 6000B/ 6000Twin/ 7000C/ 7000Twin/ E6

Ver. 1.4 206



Log Max E6
Spare part manual

Electrical system, saw unit 98

10. Control system

Structure

006312

Pos. | Part no. Quantity | Description Specification

1 017283 2 | Magnetic sensor

2 526030 2 [ Spring

3 017325 1| Cable

4 501043 2| Screw MC6S M6x12 12.9
5 503065 2 | Washer M6 Nordlock

207 Ver. 1.4



Log Max E6

10. Control system Spare part manual

Ver. 1.4 208



Log Max E6

11. Hose kits
Spare part manual

11. Hose kits

209 Ver. 1.4



Log Max E6
Spare part manual

11. Hose Kkits

uo1329304d ON - |BJBUSD

0S¢ LG8 NA Ieq 0S¥ uw 08% GCTT09 6GTT09 ‘Xd "I3S p0- dsd
TLOSTO ub/1 W TES SCTT09 67TT09 ofueg p0- dsd Juel TTO PSSTY ATV 825979
0S¢ LG8 NH Ieq 0S¥ uw 06T GZTITO09 0GTTO09 *I3s v0- dsd Zd 3UuTod 3ISSL
TLOGTO ub/T uw 977 SZTT09 0LTTO9 06 ¥0- dsd ¢d PTOJTUBN "T 725979
O05Z LG8 NA Ieq 0GP uul 08T GCTT09 0GTTO09 *I3s ¥0- dsd WS 3IUTO4 3IS9lL
TLOSTO ub /1 ww 9 Tg SCTTO09 0LTTO9 06 ¥0- dsd WS PTOFTUBW T €C8979
OSZ LG8 NH Ieq 0G¥ ww 0S¥ GZTITO09 OLTTO9 06 ¥0- dsd d "TAo =3yTUY 1T
08T TLOSTO uw?/T W G8% GZTTO09 0LTTO9 06 70— dsd d GS PTOFTUBW ¥ 715979
0S¢ LS8 NA Ieq 0S¥ ww QLE GZTT09 OLTTO9 06 70— dsd d "TAD o3TUM ¥
TLOSTO ub /T ww 90% SCTT09 0GTTO9 "I3S ¥0- dsd d GS PTOJTUBW Y ¢1S9%9
ww QL 6€GT09 LZSTO09 06 ¢0- dsd Sweiy STOY SSe13IDH
oS T60GST9 ub/T ww 88 6€GT09 TESTO9 ofueg z0- dsd SJTUY "OT T 895979
ww QTT 6€GT09 LZSTO09 06 ¢0- dsd Sweiy STOY SSeS3IDH
T60ST9 ub /T uw 8T 6€GT09 TESTO9 ofueg z0- dsd SFTUY "OT ¥ 915979
Josuss o3Tuy xaddn
ww 09 wug 9SOy SAT3ID9301d 6T0STY
Io030W ISTTOY 1T
ul uw 0GL prenb 9soH TS0GT9
Joj0u IDTTOY Y
ul W QG L pxenb ssoy TSO0ST9
IoputTTAD YUTT butiraad
ul ww 006 paenb ssoy 0G0GT9
pxenb SsoH paepuels butjey -ssag and Z butaata ¢ UOT3D3Uuuo)| "Ou SSOH
930N ‘ou jxeg 9ZTS Te3oLn ou 34 | Tou 3IEd 1 butiyata T uoT3OvUuUo)
odA3 ssolH yabuer |soTnxaog sbuTtiayta SUOT3D9UU0)
ur-6n1d OEM = IdoAM | 18ddn = o | TeAOL = 305 | 3uswiesrl dumls = -wiesil dunis | 3YybTeIIS = IS | enosay Ieg mes = Jds
IUbTy = ¥ | Io0npoy = °"poy | burjey siansssilg = buriey *soiIg | Isqunu = ‘ON | TO99UYM bUuTINSeS| = [99UM °Sesn
PIOJTUBW = °“TUBR | ISMOT = *OT | 3I9T = *T | TeuxolxXy = °*X§ | ISPUTTAD = *TAD | Io3sweTlp dwTti) = “dwTi)
TOTTIPC “A 280092 °"ou peSH woxjg

Z8009Z/00G9%9 'ON 3xBg
uo Sbenbuet

JITY OSSO Teaous)

210

Ver. 1.4



Log Max E6
Spare part manual

11. Hose Kits

uoidalold o - |elaudn

OS¢ LS8 N4 Ieq gg8¢ wu 0F T TCTT09 0LETO9 ofueg go- dsd I03BTNUWNODY

CLOSTY u8/¢ W 76T TCTT09 TGTTO09 ‘135S 90- dsd £yd PTOITUBW 1T SZS9¥%9
0S¢ LS8 NA Ieq Ggg¢ ww Q0€ET TZTT09 TSTTO09 *I3S 90- dsd g "TAO wIe ISTTOY °¥

¢LOSTY u8/€ W THET TCTT09 TLTTO9 06 90- dsd €YY PTOITUBW T 258979
JSZ LS8 NA 1eq 98¢ w066 TZTT09 8V TT09 ofued 90- dsd ¥ "TAD uwie ISTTO0Y¥ Y

,0€T ¢L0STI9 u8/€ ur Ge0T TCZTT09 TLTTO9 06 90- dsd Ty9d PTOFTUBKN "1 TZS9%9
OS¢ LG8 NA 1eq 98¢ w06 L TZTT09 8V TT09 ofueg 90- dsd ¥ TAD wIe xoTTOd 1T

,08T ¢LOSTHY u8/€ uur GE8 TCZTT09 TLTTO9 06 90- dsd ¢yd PTOFTUBN "1 02S9%9
OS¢ LG8 NA 1eq 98¢ uu 076 TCTT09 TSTTO09 *I3s 90- dsd d "TAd wre 19TT0d 1

¢LOST9 u8/¢ i T86 TCZTT09 TLTTO9 06 90- dsd ¢yY PTOFTUBN "1 6TG9%9
OS¢ LS8 NA Ieq 0G6¥ uw Q0€T GZTTO09 67TT09 ofueg y0- dsd ¥ "TAD oJTuM ‘0T °¥

1e0Td ISsMOd TLOSTO uwb?/T uw €GET GCTT09 67TT09 ofueg y0- dsd Y ¢S PIOJFTUBK Y LLSIF9
DSz LG8 Nd Ieq 0G¥ uw 0ZeT GZTT09 671109 ofueg y0- dsd ¥ "TAD ®JTUy "OT 1T

1e0Td ISMOd TLOGTO uwb /1 wu €/ 6T GZTT09 671109 ofueg y0- dsd Y ¢S PIOJFTUBK Y 9LS9%9
OS¢ LS8 NA Ieq 0G¥ uw QLL GZTITO09 67TT09 ofuedg y0- dsd ¥ "TAO oJTUM ¥

1eoTd ISsMOd TLOGTO ub /T uw T8 GZTIT09 0LTTO9 06 ¥0- dsd Y GS PIOFTUBK Y SLS9%9
JSC LS8 NA Ieq 06 wur 09% GZTT09 67TT09 ofueg y0- dsd ¥ "TAO eFTUM 1

1e0Td ISMOd TLOSTO ub /T Wi 09 SZTT09 0STT09 "I3S ¥0- dsd Y GS PIOFTUBK Y 7LS5979
JSZ LS8 NA Ieq 0G¥ w06y T GZTIT09 67TT09 ofueg y0- dsd g "TAD o3TUuy "OT Y

TLOSTO uwb /T W G671 GZTT09 0STT09 "I3S ¥0- dsd d S PTOJTUBW Y ZES9V9
JSZ LS8 NZ Ieq 06y ur 0eST GZTT09 67TT09 ofueg y0- dsd g "TAo eoyTuy ‘0T 7T

TLOGTO /T uur G/ GT SCTT09 0GTTO09 135 F0- dsd d ¢S PTIOJTUBN 'd TESOVO

paxenb ssoy paIepuels butyey -saag ano Z butaata Z UoT3oSuuo)| ‘ou SsoH
930N ‘ou jaedg 9ZTS Te3oq ou 3FBQ | Tou 3B 1 but3iata T uoT3OvUuUo)
odA3 ssoH yzbust |[sSTnaasa sbutjijyta SuoT3O9UU0)

ur-bnTd oM = I4OEM | Ioddn = | Te3olL = *305 | 3uswiesrl dunis = ‘wiesxl dwunis | 3ybTeIIS = I35 | SnOsSSY IAeg MBS = YdS
AUBTY = Y | Io0npoyY = ‘poyY | Dburjey oanssoiag = buriey °*sS8Id | IS2qunU = °‘ON | To99UM DUTINSES| = TO99UM °SeaR
PIOJTUBW = °"TUBW | I9MOT = "OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zojswetp dwuti) = -dwIa)
T0TIVZ "A 28009Z °"ou peSH wWoxjg

280092/00S9%9 "ON 3xegd
uo °benbuet

JITY OSOH Texousd

9" Xe Do 3Ty OSOH

Ver. 1.4

211



Log Max E6
Spare part manual

11. Hose Kkits

uo1329304d O - |B42UDD

J0SZ LS8 NH Iedq 0TP uw Q00ZT 6LST09 8LGSTO9 06 0T- dsd T 030w IASTTOd "1
LEOSTO u8/S W 00ZT 6L5T09 695109 80- dsd Y 7S PTOITURK Y £€959¥%9
OS¢ LG8 NH Iedq 0TP uw QZL 6LST09 8LGTO9 06 0T- dsd T I030W ISTTOT *d
LEOSTI u8/G W 0ZL 6LST09 695109 80- dsd g €S PTOJTUBW Y 96979
0S¢ LG8 NH Iedq 0T¥ uu Q0L 6LST09 8LGT09 06 0T- dsd d xo3jou ISTTOd *d
LEOSTI u8/S wu Q0L 6LST09 695109 80- dsd Y €S PTOITURK Y 196979
0S¢ LS8 NH Ieq GvE ww 0% g CCTT09 78TT09 ofueg g0- dsd €L PTOFITUBK T
€LOGTY wl/T W T6¢ CCTT09 CSTT09 ‘135S 80- dsd €L TS PTOFTUBW Y L2S979
JSC LG8 NA Ieq Sqve w0y e ZCTT09 F8TT09 ofueg go- dsd €d PTOFTUBK T
€L0STI wl/T W T6Z CZTT09 CSTT09 ‘13S 80- dsd dd TS PTOITUBW Y 925979
OS¢ LG8 NA Ieq G8¢ w09 L TZTT09 I03j0u ISTTOd Y
¢LOST9 u8/€ W Q9L 9SOy SAT309301d L9GIF9
JS¢ LS8 NA Ieq G8¢ wur OTL TZTT09 Iojow ISTTOd 1T
ZLOST9 uw8/€ uw QgL TZTT09 TSTT09 "I3S 90- dsd 9SOy SAT3109301d 056979
JS¢ LS8 NH Ieq G8¢ ww OTTT TZTT09 TLTTO9 06 90- dsd T I030u ISTTOd °T
¢L0GT9 uw8/¢ wur €LTT TCZTT09 9LTTO9 G 90- dsd ¢dd TS PTOFTUBW Y L7S9¥%9
JSC LG8 NA Ied G8¢ wur 089 TZTT09 TLTTO9 06 90- dsd T JI030u ISTTOd "d
.06 CLOSTO u8/€ W GZ9 TCTT09 87 TT09 ofueg 90- dsd TJdd TS PTOFITUBK ¥ €EP5979
0S¢ LG8 Ni Ieq Gg8¢ W 0EpT TZTT09 TLTTO9 06 90- dsd d "TAD NUIT BuTrTT=d
¢LOSTO u8/€ W TL§T TZTT09 TSTT09 "I3S 90- dsd €d PTIOFTUBK T 0€5979
0S¢ LG8 Ni Ieq Gg¢ wu OTPT TCTT09 TSTT09 *I3S 90- dsd ¥ "TAO uTT butrTTad
CLOSTO u8/€ W TGHT TCTT09 TLTTO09 06 90- dsd €EY PTOFTUBW "1 625979
pxenb ssopy paxepuels butyey -saag ano Z butaata Z uoT3oSuuo)| "ou SsoH
930N ‘ou jaxed 9ZTS Te3oL oU 3IBQ | Tou TR 1 but3iata T uOT3OvUUo)
odA3 ssoH yzbus1 |[ssTnaasg sbut3ayta SuoT3O9UU0)
ur-bnTd O0EM = IdodM | I8ddpn = o | Te3OL = "305 | 3uswiesay dwunig = ‘wiesxl dunis | IYbBTRIIS = I35 | SNOSSY IAeg MBS = JdS
JUybTyY = ¥ | Io0npsy = "poy | Dburley L2Inssoiad = Hurley "s8ag | IoquUnu = "ON | [O9UM DUTINSES = TO9UM " SEaIR
PIOJTUBW = °"TUBW | IOMOT = "OT | 3JI9T = T | TRUISIXY = °"XT | ISPUTTAD = "TAD | zojswetp dwuti)d = -dwIia)d
T0TIVZ "A 280092 °"ou peSH woxjg

280092/00S9%9 "ON 3xeg
uo obenbuet

JTY SSOH Texous)

212

Ver. 1.4



Log Max E6
Spare part manual

11. Hose Kits

uoidalold o - |elaudn

OS¢ LS8 NH Ieq QTP uw 06TT 6LST09 8LSTO9 06 0T- dsd ¥ Iojow ISTTOoY °1T1

LEOSTO u8/G uw 06TT 6LST09 69GT09 80— dsd d ¥S PTOJTUBKW °d 795979

paxenb ssoy paIepuels butyey -saag ano Z butaata Z UoT3oSuuo)| ‘ou SsoH
930N ‘ou jaedg 9ZTS Te3oq ou 3TEQ | Tou 3IBA 1 but3iata T uoT3OvUuUo)
odA3 ssoH yzbust |[sSTnaasa sbutjijyta SuoT3O9UU0)

ur-bnTd O0EM = IdodM | Ioddn = *n | Te3OL = "30L | 3uswiesay dwunis = -wiesxl dunis | 3YbBTRIIS = "I3S | SNOSSY Ieg MBS = YdS
AUBTY = Y | Io0npoyY = ‘poyY | Dburjey oanssoiag = buriey °*sS8Id | IS2qunU = °‘ON | To99UM DUTINSES| = TO99UM °SeaR
PTOJTUBN = °"TUBW | ISMOT = °"OT | 33I9T = T | TPUIDIXY = XY | ISPUTTAD = °TAD | xoj3sweTp dwTta) = -dwrtad
T0TIVC "A 280092 'ou peSH woxd

280092/00S9%9 "ON 3xegd
uo °benbuet

JITY OSOH Texousd

9" Xe Do 3Ty OSOH

Ver. 1.4

213



Log Max E6
Spare part manual

11. Hose Kkits

uo1329304d O - |B42UDD

0S¢ LG8 NH Ieq 08¢ ww QLLT €ZTT09 €STT09 *I3s ¢1- dsd d Iojou meg
7L0GSTO wb/€ uu GZ8T €ZTT09 ¢LETO09 06 ¢I- dsd 7L TS PTIOJTUBW "d G9G9¥%9
O0S¢Z LG8 NH Ieq 08¢ uwr 00ZT €CTTO09 €STTO9 *I3s ¢1- dsd Y I030u Meg
7L0STO uwb/€ s €92 T €CTTO09 ESTTO09 I3S ¢I- dsd dS SATBA JOj0W MBS 6EG979
0S¢ LS8 NA Iedq G8¢ s 00% T TCTT09 TLTTO9 06 90- dsd g " TAD peo3 aeq meS
¢L0STH9 u8/¢€ s Ty T TCTT09 TGTTO09 I35 90— dSd|SATEA YO9UD J1030TI3S9Y 7SS9¥%9
JSC LS8 NA Iedq G8¢ uwr 090¢ TCZTT09 87 TTO09 ofueg 90- dsd g Iojou meg
¢L0ST9 u8/¢€ uwr GOTZ TCZTT09 TLTTO09 06 90- dsd 7dd TS PTOFTUBNW "H c7S9%9
JSC LS8 NA Ieq G8¢ uw 00€ TCZTT09 TGTTO09 "I35 90— dSsd|eATeA YO9Uod J1030Ta3sSYd
¢L0ST9 u8/€ uur TGE TCTT09 T9TT09 ,06 90- dsd TIY PTOFTUBNW T 9€G9¥%9
JS¢C LG8 NA Ied G8¢€E uur OTLT TCTT09 TLTTO9 06 90- dsd ¥ " TAD pes3 Ieq MES
¢LO0ST9 u8/€ uur G/ T TCTT09 TLTTO09 06 90- dsd Td PTOFTUBN "1 GESIOTO
uur 00€cC 6E€STO09 LZST09 06 ¢0- dsd S I03j0u meg
T60GT9 uw?/1 uu yyee 6E£GT09 09TTO09 06 #0- dSsd ISd TS PTOFTUBKW "d 656979
uur G T 6ESTO9 LZST09 06 ¢0- dsd L JI0ojou Mmeg
T60ST9 ub /T uur G8T 6EST09 LZST09 06 ¢0- dsd SueIy STO0Y I3sBI3ID 8E€G9¥79
uur 0L¢ 6€ST09 LZSTO09 06 ¢0- dsd d Io03jow meg
160619 ub/T Ul GO€ 6€GT09 LZTST09 06 Z0- dsd Aseo1n Asey LESIVI
pxenb ssopy paepuels butqyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SsOoH
930N ‘ou jaxed 9ZTS Te3oL oU 3IBQ | Tou TR T but3ata T uOT3OvUUo)
odA3 ssoH yzbus1 |[ssTnaasg sbutjyaTda SUOT3O9UuU0)
ur-bnTd O0EM = IdodM | I8ddpn = o | Te3OL = "305 | 3uswiesay dwunig = ‘wiesxl dunis | IYbBTRIIS = I35 | SNOSSY IAeg MBS = JdS
AUBTY = Y | Io0npoayY = ‘poyY | burjey oansseiag = HuTley °*S8Id | ISqUnU = °‘ON | To99UM DUTINSESN = TO99UM " SeaRN
PTIOITUBW = "TUBW | ISMOT = °"OT | 2J9T = "1 | TRUISIXY = °XJ | JISPUTTAD = "TAD | Io3aweTlp dwrta) = -dwTtId
T0TTIVC "A 8L009¢ °"Ou pPeSH woxJj

8L0092/T0S979 "ON 3xeg
uo obenbuet

214

Ver. 1.4



Log Max E6
Spare part manual

11. Hose kits

uoidalold o - |elaudn

OS¢ LS8 NHE Ieq 06¥ ww 0p0T GZTITO09 67TT09 ofueg y0- dsd g I031e30Y
d PoYIeR TLOGSTY ub/T ww G80T SZTITO09 0STT09 *I3Ss y0- dsd d YTE6 OSOH 6TE6TI
0S¢ LS8 NH Ieq 0G7F uw 00T GZTT09 67TT09 olueg p0- dsd ¥ I103e30Y9
Y DS}Ien TLOSTO ub /1 ww G80T SZTT09 0STT09 "I31S ¥0- dsd Y €1€6 SSOH GTE6T9
JSZ LS8 NH Ieq 0G¥ ww 008T GZTITO09 0STTO09 *I3S ¥0- dsd d 6T€6 OSOH
d PI3IEN TLOSTO ub /T uw 9€8T GZTT09 0LTTO9 06 70- dSd ¢d PTOFTUBW T 7TIE6TO
0S¢ LG8 NH Ieq 06v ww 008T GCTTI09 0STTO09 *I3S ¥0- dsd Y GT€6 SSOH
Y DS} Ien TLOGTO ub /1 W 9¢8T SCTT09 0LTTO9 06 ¥0- dsd ¢Y PTOFTUBW T cTE6T9
paenb ssol paxepuels butyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SSOoH
930N ‘ou jaedg 9ZTS Te3oq ou 3TEQ | Tou 3IBA 1 but3iata T uoT3OvUuUo)
odA3 ssoH yzbust |[sSTnaasa sbutjijyta SuoT3O9UU0)
ur-bnTd oM = I4OEM | I°ddn = °n | Te30L = °"30L | 3Jusuwiesay dwnig = cwiesil dunils | 3ybTeRIIS = IS | SndOssy Ied MBS = ¥dS
AUBTY = Y | Io0npoyY = ‘poyY | Dburjey oanssoiag = buriey °*sS8Id | IS2qunU = °‘ON | To99UM DUTINSES| = TO99UM °SeaR
PIOJTUBW = °"TUBW | I9MOT = "OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zojswetp dwuti) = -dwIa)
TOTTPC “A ¥€009Z °"ou peSH WOoxJg

7€0092/20S9%9 "ON 3xegd
uo °benbuet

TOI3Uuod I03®309
9" Xe Do 3Ty OSOH

Ver. 1.4

215



Log Max E6
Spare part manual

11. Hose kits

uo1329304d O - |B42UDD

0S¢ LG8 NA Ieq Gg8¢ wu 0€9 TZTT09 TLTTO9 06 90- dSdf projTuew 2anssaxd MOT
506 ¢LOSTO u8/€ Wi 7,9 TZTT09 TLTTO09 06 90- dsd Y S PIOJFTUBW Y 7ES979
0SC LG8 NA Ieq 06y wur 0% S GZTTI09 9% TT09 ofueg 90- dsdff projtuew sinssaid MOT
TLOSTO ub /1 Wi €69 GZTT09 67TT09 ofueg y0- dsd 9dd TS PIOFTUBW " €EG979
0SZ LG8 N4 Ieq 0G¥ W 067 T GZTT09 GLTTO9 Sy ¥0- dsd ¥ "TAO oFTuM ‘o1 °¥d
COVWT ,06 TLOSTO ub /T W €GGT SZTT09 67TT09 ofued y0- dsSdf proJruew ainssaid MOT 8TS9¥79
O05¢ LG8 NA Ieq Q0G6¥ uuar 00% T GCTTO09 SLTTO9 Sy v0- dsd ¥ “TAD o3TUM "OT 1T
COVWT ,06 TLOSTO ub /1 W €9% T SZTT09 67TT09 ofued y0- dJSdH PTOJTuRW 2ianssaid MOT LTG9%9
0SZ LS8 N4 Ieq 06 wu 09% GZTT09 GLTTO9 Sy ¥0- dsd Y "TAO eFTUy 7T
COVWT ,06 TLOSTO ub /T W €29 GZTT09 67TT09 ofued y0- dSdfy PTOoJTueW 2ansssid MOT €T5979
OS¢ LG8 NA Ieq 0GP uur g¢L GCTT09 SLTTO9 Sy v0- dsd ¥ “TAD 93TUM Y
COVWT ,06 TLOGTO /1T uur €8/ GCTT09 67TT09 olueg p0- dsdp projTuew sinssaad MOT TTS9%9
pxenb ssopy paepuels butqyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SsOoH
930N ‘ou jaxed 9ZTS Te3oL oU 3IBQ | Tou TR 1 but3iata T uOT3OvUUo)
odA3 ssoH yabus ([soTnaasg sbut3ayta SuoT3O9UU0)
ur-bnTd O0EM = IdodM | I8ddpn = o | Te3OL = "305 | 3uswiesay dwunig = ‘wiesxl dunis | IYbBTRIIS = I35 | SNOSSY IAeg MBS = JdS
JUybTyY = ¥ | Io0npsy = "poy | Dburley L2Inssoiad = Hurley "s8ag | IoquUnu = "ON | [O9UM DUTINSES = TO9UM " SEaIR
PIOJTUBW = °"TUBW | IOMOT = "OT | 3JI9T = T | TRUISIXY = °"XT | ISPUTTAD = "TAD | zojswetp dwuti)d = -dwIia)d
T0TIVZ "A ¥€009Z °"ou peSH wWoxjg

7€0092/€0S9%9 "ON 3xeg
uo obenbuet

407

216

Ver. 1.4



Log Max E6
Spare part manual

11. Hose Kits

uoidalold o - |elaudn

JSC LG8 NA 1eq 08¢ ww QLLT €CTT09 €STT09 I35 ¢T1- dsd d Iojou meg
7L0GTO ub /€ uur GZ8T €CTT09 ¢LETO09 06 ¢TI- dsd 7L TS PTOFTUBW "o G9G69%9
0SC LG8 NA Ieq 08¢ ww 00ZT €CTT09 €GTT09 *I3S C¢T1- dsd Y I03j0w Meg
7L0STI ub /€ uw €57 T €CTT09 ESTT09 ‘I35 ¢TI- dsd dS SATERA 030U MeS 6£59%9
JSC LG8 NA Ieq G8¢ wur 090¢ TCTT09 8VTT09 ofueg 90- dsd d Iojow Mmes
¢L0ST9 uw8/€ uu GO0TC TCTT09 TLTTO9 06 90- dsd 7dd TS PTOFTUBKW "d c7S9¥79
OS¢ LG8 NA Ieq 0G6¥ uw 0ze GZTITO09 OLTTO9 06 ¥0- dsd ATun meg
TLOSTY ub/T w597 GZTT09 67TT09 ofueg y0- dsd Ases1n Asegy GGG979
JSZ LS8 NI Ieq 0G¥ u 06GT GZTT09 67TT09 ofueg y0- dsd d "TAD pesI Ieq MES
TLOGTY9 ub /T wur GE9T GZTT09 0STT09 "I1S 0- dSd|SATeA YO9UYD I03DTIISIY €65979
0S¢ LG8 NH Ieq 0G6¥ uw 0G¢ GZTT09 0STTO09 *I3S 70— dSd| SATeA YO9YD I0JIDTIISSY
TLOGTY9 ub /T U G6¢ SZTITO09 09TT09 06 ¥0- dsd TV PTOJTUBW T 265979
JSZ LS8 NI Ieq 0G¥ u 0Z6T GZTT09 67TT09 ofueg y0- dsd Y "TAO pesI 1eQ MES
TLOGTY9 ub /1 W 79671 SCTT09 0LTTO9 06 ¥0- dsd Td PTOITUBK T TSG979
paenb sson paxepuels butyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SSOoH
930N ‘ou jxeg 9ZTS Te3oL ‘OU 3IBA | Tou 3IEd 1 butiata T uoT3dOdUuUo)
odA3 ssoH yzbust |[sSTnaasa sbutjyaTa SUOT3O9Uuo0)
ur-bntd omEM IdodM | xeddn = *n | T30l = ‘305 | 3Juswiesil dunis = ‘wiesx3l dwunis | 3ybTeIIS = I35 | SnOssY IAeg MBS = YdS
1ybTyg g | Ioonpeoy = ‘poy | buriey o2ansssag = buriey °*So9iId | Idqunu = °‘ON | TO9UM DUTINSES| = [99UM " SeoR
PIOJTUBW = °"TUBW | I9MOT = "OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zojswetp dwuti) = -dwIa)
T0TIVZ "A 8L.009Z °‘ou peSH woxjd

8L009Z/5059%9 'ON 3xed

uo °benbuet

IX 86 MES

9" Xe Do 3Ty OSOH

Ver. 1.4

217



Log Max E6
Spare part manual

11. Hose kits

uo1329304d O - |B42UDD

€Td 00T HdVS Ieq Gve W 0FyT TLETO9 8TZT09 *I3s Z1- DJIr TH 393deIq SSOH
€80GT9 ub/€ TLETO9 8TZT09 "I3s ¢I1- DJIr SweIy 393orid €LS9V9
O05¢ LG8 NA Ieq 0LY i QLPT 0€ETTO9 9T€EZ09 I35 80- OIr dd 3I9orIgq SSOH
SE0GTI wl/ T 0€TT09 T8TT09 *I3S 0T- OIr ¥d TS PTOJTUEW Y ZLS9V9
€Td 00T 4dVS Ieq Gpe ww 00GT ZVTT09 98TT09 *I3s 91- DJIr L 39deIq SSOH
780ST9 ul ZVTT09 98TT09 *I3s 91- DJIr L TS PTOJTUBK Y TLSI9¥79
€Td 00T HdVS Ieq Gyg wu 00ST ZVT109 98TT09 ‘138 91- DOIr d 31930oeIq 9SOH
780GT9 ul ¢vTT09 98TT09 *I3S 9T1- DJIr d TS PTOFTUBRW "d 0LS9V9
paenb ssopy paepuels butqyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SsOoH
930N ‘ou jaxed 9ZTS Te3oL oU 3IBA | Tou 3IE4 1 but3iata T uOT3OvUUo)
odA3 ssoH yabus ([soTnaasg sbut3ayta SuoT3O9UU0)
ur-bnTd O0EM = IdodM | I8ddpn = o | Te3OL = "305 | 3uswiesay dwunig = ‘wiesxl dunis | IYbBTRIIS = I35 | SNOSSY IAeg MBS = JdS
JUybTyY = ¥ | Io0npsy = "poy | Dburley L2Inssoiad = Hurley "s8ag | IoquUnu = "ON | [O9UM DUTINSES = TO9UM " SEaIR
PIOJTUBW = °"TUBW | IOMOT = "OT | 3JI9T = T | TRUISIXY = °"XT | ISPUTTAD = "TAD | zojswetp dwuti)d = -dwIia)d
T0TIVZ "A ¥€009Z °"ou peSH wWoxjg

-L89€/L0S9¥9 'ON 3xed
uo obenbuet

ITM

218

Ver. 1.4



Log Max E6
Spare part manual

11. Hose kits

uoidalold o - |elaudn

0S¢ LS8 NH Ieq 0LP uw QZeT 0€ETTO9 T8TTO9 *I3Ss 0T- DJIr da 3Isoead " TUBK
ad SE0GTI wl/T ww [ GET 0ETT09 T8TT09 ‘23S 01- DOIr ¥da TTOATMS T859¥%9
€Td 00T HV¥VS Ieq Ghe uw QLZT TLETO9 8TZT09 *I3s ¢1- OIr TH 3I93deId " TUBR
Td €80GT9 ub /€ W gTET TLETO9 8TZT09 ‘23S ¢1- DJIr Td TTOITMS 085979
€Td 00T HVS Ieq Gp¢ ww OTET ZVTT09 98TT09 *I3s 91- DOIr I PTOFTUBW ¥
L 780GT9 ul W T6ET ZVTT09 98TT09 ‘23S 91- DJIr I TTOITMS 6L59%9
€Td 00T HV¥VS Iedq GFe uw QEeT [AANNE) 98TT09 *I3s 91- DJIrf d PTOITUBN "d
a 780GT9 Wl wu TTHT ZPTT09 98TT09 "I3S 9T- OIf d TTOXTMS 8L59%9
paenb ssol paxepuels butyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SSOoH
930N ‘ou jaedg 9ZTS Te3oq ou 3TEQ | Tou 3IBA 1 but3iata T uoT3OvUuUo)
odA3 ssoH yzbust |[sSTnaasa sbutjijyta SuoT3O9UU0)
ur-6nTd oM = I40oEM | I=ddn = *n | Te3oL = "30L | 3uswiesiy dunis = ‘wiesil dunis | 3ybreals = onossy Ied MBS = JdsS
AUBTY = Y | Io0npoyY = ‘poyY | Dburjey oanssoiag = buriey °*sS8Id | IS2qunU = °‘ON | To99UM DUTINSES| = TO99UM °SeaR
PIOJTUBW = °"TUBW | I9MOT = "OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zojswetp dwuti) = -dwIa)
TOTTPC “A XXXX9Z °‘ou peSH woxjg

XXX/CL-805979 ‘ON 3Ied
uo °benbuet

TTOXTMS

9" Xe Do 3Ty OSOH

Ver. 1.4

219



Log Max E6
Spare part manual

11. Hose kits

uo1329304d O - |B42UDD

0SZ LS8 NA Ieq 0Ly W 0ZeT 0€TTO09 ZSTT09 *I3S 80- dsd ¥a 3Isyoeadg - Tuep
dd POAIBRW SE0GTI wl/T 0ETT09 ZSTT09 "I3S 80- dsd dd TTIOATMS G859¥%9
€Td 00T 4dVS Ieq Gyg wu 0LZT TLETO9 €GTTO09 *I3S ZT1- dsd Td 3I93doeadg " TueR
TH PSYIeN £€805T9 ub/€ TLETO9 €GTTO09 135 ¢T1- dsd TH TTOATMS 78G9¥%9
€Td 00T 4dVS Ieq Gpe ww OTET ZVTT09 LSTTO09 *I3S 9T- dsd L PTOFTUBK ¥
L PS3Ien 780ST9 ul ZVTT09 LSTT09 "I3S 9T- dsd I TTOITMS £€859¥79
€Td 00T HVS Ieq Spe uur 0EeT ¢VTT09 LSTTO9 *I3S 9T- dsd d PTIOFTUBN "d
d PI3IERN 780GT9 ul ¢vTT09 LSTTO9 I3S 9T- dsd d TTOITMS 85979
paenb ssopy paepuels butqyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SsOoH
930N ‘ou jaxed 9ZTS Te3oL oU 3IBA | Tou 3IE4 1 but3iata T uOT3OvUUo)
odA3 ssoH yabus ([soTnaasg sbut3ayta SuoT3O9UU0)
ur-bntd oIM = I1d40dAM | Ioddpn = | Te3olL = "30L | 3juswiesxl dunis = ‘wiesil dwnis | 3ybreals = I35 | ondsdy Ieg MBS = YdS
JUybTyY = ¥ | Io0npsy = "poy | Dburley L2Inssoiad = Hurley "s8ag | IoquUnu = "ON | [O9UM DUTINSES = TO9UM " SEaIR
PIOJTUBW = °"TUBW | IOMOT = "OT | 3JI9T = T | TRUISIXY = °"XT | ISPUTTAD = "TAD | zojswetp dwuti)d = -dwIia)d
T0TIVZ "A 16009 °"oOu peSH woxd

T60/dd-8059%9 "'ON 3}xeg
uo obenbuet

TTOATMS

220

Ver. 1.4



Log Max E6
Spare part manual

11. Hose kits

uoidalold o - |elaudn

JS¢ LS8 NH Ieq G8¢ uur 0G8 TZTT09 PUd puTtdq
I9seT ‘pud PuTd ¢L0GT9 uw8/¢ wur /8 TZTTO09 TGGT09 ‘XH "I3S 0C W 9S0Y SAT30930Id 986979
0S¢ LS8 NH Ieq 06p wu €8T GZTT09 0GTTO9 *I31S v0- dsd jusuiesal dwnig
TLOGTO Wb /T wur /98T GZTT09 0GTT09 I35 F0- dsd jusuiesal dwnig 99G9¥%9
paenb ssol paxepuels butyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SSOoH
‘ou 3IBg | "ou jaeg
930N ‘ou jaedg 9ZTS Te3oq 1 but3iata T uoT3OvUuUo)
odA3 ssoH yzbust |[sSTnaasa sbutjijyta SuoT3O9UU0)
ur-On1d odEM = I40oEM | I8ddn = "n | Te30L = °"305 | 3Juswiesay dwnis = ~wiesiy dunis | 3ybTeAls = I35 | Snossy Ied MES = ¥dS
AUBTY = Y | Io0npoyY = ‘poyY | Dburjey oanssoiag = buriey °*sS8Id | IS2qunU = °‘ON | To99UM DUTINSES| = TO99UM °SeaR
PTOJITUBW = “TUBRK | ISMOT = *OT | 3JoT = T | TeuIoaxd = °*xXd | ISpuIlThd = - TAD | Io3sweTp dwti) = -dwIi)d
T0TIVC "A 600092 °"OuU PESH WOIXJ
600092/0TG9%9 "ON 3IBd SOSO0Y SNOSUB[[9OSTIW

uo =benbueq OH XeN UO.H 3T SSOH

Ver. 1.4

221



Log Max E6

11. Hose kits
Spare part manual

Ver. 1.4 222



rt Spare part Spare part Spare part
manual NERIE] manual

260189- 260189- 260189- 260189- 260189- 260189- 260189-




	1. Frame and protection
	Frame with protective cover

	2. Delimbing unit
	Delimbing unit, Power float
	Lower delimbing knives
	Upper delimbing knife
	Upper delimbing knife, replacable blade


	3. Feeding unit
	Feed roller arms
	Feed roller motors
	Support wheel
	Feed rollers, eucalyptus 45°


	4. Measuring
	Diameter measuring

	5. Felling unit
	Felling unit

	6. Saw unit
	Saw unit 98B
	Saw unit 98XL
	Saw hydraulics
	Chain lubrication - Easy Greasy
	Easy Greasy pump

	Saw bar and chain, Saw 98B
	Saw bar and chain, Saw 98XL
	Saw unit F11-19
	Saw motor
	Housing
	Tension device
	Bar holder #1 STD
	Bar holder #3
	Bar holder #5
	Bar holder #7

	Chain lubrication
	Cylinder
	Cylinder connection, rear

	Electrical system, saw unit
	Encoder
	Seal kit

	Stump treatment, hose kit
	Saw bar and chain

	7. Rotators
	Rotator AV 17S
	Rotator H 182D
	Rotator control, valve

	8. Accessories
	Find End, laser
	Find End, assembly

	Find End, photocell
	Fixed upper delimbing knife
	Hose holder
	Knife edge protection

	Saw dust cover
	Stump treatment, Saw 98
	Tool kit
	Tools for pins

	9. Hydraulic system
	Hydraulic system, Power float
	Left manifold, assembly
	Left manifold
	Directional valve 24V
	Directional valve 24V
	Directional valve 24V
	Pressure reducer valve
	Check valve
	Pressure reducer valve
	Check valve
	Check valve

	Right manifold, Power float
	Inlet section S01
	Knife section S02
	Feed section S03
	Feed section S04
	Knife section S05
	End section S06
	Feed reducer
	Pilot reducer
	Pilot reducer
	Relief valve
	Relief valves
	Cap
	Cap
	Cap

	Cylinder Ø40/25 - 106
	Hydraulic cylinder
	Rod kit

	Hydraulic cylinder
	Rod kit

	Hydraulic cylinder
	Rod kit



	10. Control system
	Log Mate 510
	Fastener
	Electrical system, saw unit 98

	11. Hose kits

